E I
a B 8

(" & DURATECH'

HD-8..-%

Industrial Tub Grinder
Serial Number 1100359 & Up

Manual 2:
Parts Reference

DUBATECH“ P.O. Box 1940, JamesTtowN, ND 58402-1940

INDUSTRIES
OcTtoBER 2005 0500084



& DURATECH

Clearing the Way for a Better Tomorrow



HD-8.-~%
Industrial Tub Grinder
Serial Number 1100359 & Up

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech Industries) has made every effort to assure that
this manual completely and accurately describes the operation and maintenance of the HD-8™
Industrial Tub Grinder as of the date of publication. DuraTech Industries reserves the right to
make updates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech Industries are all
considered to be part of the information package. Every operator is required to read and understand
these manuals, and they should be located within easy access for periodic review.

@ DURATECH: is a registered trademark of Duratech Industries International, Inc.

HD-8 is a trademark of Duratech Industries International, Inc.




& DURATECH

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc. (DuraTech Industries) has made every effort
to assure that this manual completely and accurately describes the operation and
maintenance of this Industrial Grinder as of the date of publication. DuraTech
reserves the right to make updates to the machine from time to time. Even in the
event of such updates, you should still find this manual to be appropriate for the safe
operation and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including grass clippings, leaves, construction and demolition debris, tree branches
and tree trunks It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

A

WARNING: Operators and those observing the operation of the Industrial
Grinder are required to wear head, eye, and ear protection. No loose clothing is
allowed.

HD-8 SERIES V PARTS REFERENCE i



TABLE OF CONTENTS

Manual 2: Parts Reference........c...... S |

MAIN FRAME ASSEMBLY ....ooiiiiiiiiiiiieece e 2
TUB DRIVE ASSEMBLY ..ot 4
TUB ASSEMBLY ..ottt 6
TUB AGITATOR ASSEMBLY .....oooiiiiiiiiiiiiiieceneeeee e 8
PLATFORM ASSEMBLY ....oooiiiiiiiiiiiiiccicneeese e 10
PRESSURE ROLLER ASSEMBLY ....ccoccoiiiiiiiiiiiiiiiiitcececseee s 12
TUB ROLLER ASSEMBLY ...cooiiiiiiiiiiiiiicececceeeee e 14
ROTOR ASSEMBLY ..ottt 16
DRIVELINE ASSEMBLY ....oooiiiiiiiiiiccec e 19
CONVEYOR ASSEMBLY ....ccoiiiiiiiiiiiiiiieii e 20
SHROUDS ..ot 22
BATTERY BOX ..ottt 24
CLUTCH LINKAGE ......ooiiiiiiiiieiciteeer e 26
AXLE ASSEMBLY ...oooiiiiiiiiie e 28
MAGNETIC ROLLER KIT ...ccoiiiiiiiiiiiiiiieieiteeeeeeeeese e 30
5 SWITCH CONTROL PANEL ASSEMBLY ....ccccccoiiiniiiiiiiininiciciceeeee 32
7 SWITCH CONTROL PANEL.......ccccoeiiiiiiiiiiiiniceceeseeee e 34
CUMMINS PANEL ..ottt 36
CUMMINS PANEL SCHEMATIC ....cc.cooiiiiiiiiiiiieiiieieceieee e 38
ROAD LIGHTS SCHEMATIC ......c.cociiiiiiiiniiiieicieeececeeteeeeene e 39
STANDARD ELECTRICAL SCHEMATIC ......ccccccooviviininiiiiinieiiciciceeene, 40
ELECTRICAL SCHEMATIC WITH REMOTE RADIO .....ccccoceviviiniiniinnens 41
ELECTRICAL SCHEMATIC WITH TUB COVER OPTION........ccccccovenunenne 42
MAIN WIRING HARNESS- CONTROL PANEL DETAIL ......ccccccceviineennenn. 43
MAIN WIRING HARNESS ..ot 44
RADIO REMOTE WIRING HARNESS ..., 45
OMNEX RADIO SCHEMATIC ........coceeoiiiiiiiiiiiiieecienteteeee e 46
OMNEX RADIO SCHEMATIC WITH TUB COVER........cccccceviniiiiiinn, 47
OMNEX RADIO SCHEMATIC LADDER BASE BASE .......cccccoviiniiniieene 48
TUB COVER HARNESS ..ot 49
ELECTRICAL PART LIST ...ooiiiiiiiiiieeeee e 50
HYDRAULIC SYSTEM SCHEMATIC ......cccocoiiiiiiiniiiiiieieiieceeeeeeeeenns 51
TUB COVER HYDRAULIC SYSTEM SCHEMATIC .......ccccoovvivviiiininiennn 52
HYDRAULICS PART LIST ..ccooiiiiiiiiiiiceeeeeeee et 53
TANK FITTINGS ..ot 54
PUMP SN 110359 TO AJO0420 ...coooviimiiiiiiiiiiieieiteececet e 56
RETROFIT PUMPFOR SN 110359 TO AJO420 .....ccccoceniniiiiiiniiieieicieeeeeens 57
PUMP SN AJ0421 AND UP ..ot 58
HYDRAULIC FILTER ....cciiiiiiiiiiiice ettt 59
VALVE BANKS-SUPPLY ....cocoiiiiiiiiiiiiiiic et 60

HD-8 SERIES V PARTS REFERENCE



TABLE OF CONTENTS

VALVE BANKS-WORKING ....ccutiiiiiiiieieeeeee ettt 62
TUB ORBIT MOTOR .....ooiiiieeee ettt et e evae e e 63
CONVEYOR ORBIT MOTOR .....ooooiiiieiieeeeteeeee ettt 64
CONVEYOR LIFT CYLINDER ....oioiitiiiiiiiieeciee ettt 65
TUB TILT CYLINDER ..ottt e e 66
HYDRAULIC ELECTRIC SOLENOID VALVE ......ccccoooiiiiiiieeeeeee e, 68
RADIO REMOTE CONTROL ......oooiiiiiieeceee et 70
FUEL LINE ASSEMBLY ...ttt ettt 72
TUB COVER ASSEMBLY ..ottt et 74
TUB COVER HYDRAULIC FITTINGS ....ooiiiiiieeeeeeee et 76
TUB COVER VALVES ..ottt et 78
TUBCOVER HOSES .. ..ottt et 80
DECALS ..ottt et b ettt et b e b re et bt teereeaas 82
HD-8 Documentation Comment Form .....ccccecmmmsmsmsnnsnnsnnsnnsnss 85
APPENDIX A: SCHEMATIC FOLDOUTS......cccocmmmmemmmasannnsasansnss 87
HD-8 SERIES V PARTS REFERENCE iii



TABLE OF CONTENTS

& DURATECH'

Clearing the Way for a Better Tomorrow

iv HD-8 SERIES V PARTS REFERENCE



DURATECH

HD-8.-%

Industrial Tub Grinder
Serial Number 1100359 & Up

Manual 2:
Parts Reference



MAIN FRAME ASSEMBLY

HD-8 SERIES V PARTS REFERENCE




MAIN FRAME ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1100128 1 CHAIN\5/16\HI-TEST

2 2500453 1 AXLE\ELEC\10K\74X46\3\H11E
2500024 AXLE\COMP\15K\ELEC\74X46 used with 19.5 tire

3 2600820 2 WHL\ASSY\215X75RX17.5\SNGL\8BOLT
2600839 WHEEL\ASSY\265X70RX19.5\10 BOLT

4 4300009 1 SENSOR\MAG\W/HARDWARE

5 4400007 1 FLTR\SCRN\2MPX1-1/4FP\25GPM

6 4700633 1 SCRN\GRDR4HL\1/2X27

7 4702410 1 FRM\MAIN\HD8\99

8 4702415 1 FNDR\RH\HD8
4703016 FNDR\RH\HD8\19.5;TIRE

9 4702416 1 FNDR\LH\HD8
4703017 FNDR\LH\HD8\19.5;TIRE

10 4702418 2 COVER\TIRE\FLAP\MUD

11 4702419 2 STRAP\FLAP\MUD

12 4702420 1 SEAL\CNVYR\BELLY\HD8

13 4702421 1 STRAP\MNTG\SEAL\CNVYR

14 4702433 1 TANK\FUEL\25GAL\LH\HD8

15 4702434 1 TANK\FUEL\25GAL\RH\HD8

16 4702439 1 ASSY\DIPSTICK\TANK\HYD

17 4702440 4 CUSH\RBBR\1/4X2X15\TANK\FUEL

18 4702441 4 CUSH\RBBR\1/4X2X2\TANK\HYD

19 4702498 1 BRKT\HOSE\TILT\TUB

20 4702521 2 BRKT\HOOK\SCRN

21 4702525 1 BRKT\SNSR\RTR\HD8

22 4702543 1 PIN\LOCK\TILT\PLTFRM

23 4702601 1 DFLCTR\CHN\CNVYR

24 4800003 2 BOLT\HEX\3/8X1

25 4800010 4 BOLT\HEX\5/8X2

26 4800034 5 BOLT\HEX\3/8X1-1/2

27 4800082 10 BOLT\HEX\1/2X1-1/2

28 4800098 12 BOLTMHEX\3/8X1-1/4\NC

29 4800135 12 BOLT\HEX\1/2X3-1/2

30 4800158 2 BOLT\HEX\5/8X4-1/2

31 4800544 2 BOLT\HEX\5/8X6\NC

32 4900001 10 NUT\HEX\1/2\NC

33 4900002 19 NUT\HEX\3/8\NC

34 4900005 8 NUT\HEX\5/8\NC

35 4900014 12 NUT\TPLCK\1/2\NC

36 5000001 32 WASH\FLAT\3/8

37 5000003 6 WASH\LOCK\5/8

38 5000004 36 WASH\FLAT\1/2

39 5000006 10 WASH\LOCK\1/2

40 5000019 19 WASH\LOCK\3/8

41 5800002 2 5/16 SLIP HOOK

42 4702514 1 JACK\10000\ONE;SPD\27-1/2

43 7500275 1 CAP\VENTED\TANK\OIL

44 7500360 1 GROMMET 1.5ID X.25 2775

45 7500622 2 CAP\FUEL\5343\600 SER

46 7500669 1 GAUGE\SENDING\UNIT

47 7500227 1 HITCH\BALL\2-5/16"

47 7500729 HITCH\PINTLE\3\BOLT-ON

48 4702435 TANK\HYD\HD8\SERIESV

49 4700896 SCRN\TRACK\HD8

HD-8 SERIES V

PARTS REFERENCE



TUB DRIVE ASSEMBLY

grea— |9

N N [~
13 /= 28

HD-8 SERIES V PARTS REFERENCE



TUB DRIVE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1000009 1 SPKT\60\B\36\1-1/4\1/4KW

2 1000053 1 SPKT\80\B\21\2-7/8\1/2KW

3 1000127 1 SPKT\60\B\15\1-1/4\5/16KW

4 1100013 1 CHAIN\60\45

5 1100062 1 CHAIN\GO\CL

6 1100063 1 CHAIN\GO\OL

7 1100070 1 CHAIN\2080\CL

8 1100071 1 CHAIN\2080\OL

9 1100154 1 CHAIN\2080\119

10 1400515 1 BUSH\Q1\1-1/4

11 2000502 2 BRG\PB\1-1/4\2BOLT

12 3900010 1 MTR\HYD\24\2000\SAE;A

13 4702084 1 PIN\HINGE\FRM\DRIVE\TUB

14 4702349 1 BOLT\FRM\DR\TUB\HD1098

15 4702407 1 SHFT\DR\TUB\1-1/4X13-1/2

16 4702408 1 FRM\WWHL\BULL\DRW\TUB\HD8
17 4702425 1 BRKT\MOTOR\ORBIT\DRIVE\TUB
18 4702666 1 BRKT\TNSN\SPG\FRM\DR\TUB
19 4800003 1 BOLT\HEX\3/8X1

20 4800082 2 BOLT\HEX\1/2X1-1/2

21 4800098 3 BOLT\HEX\3/8X1-1/4\NC

22 4800114 2 BOLT\HEX\1/2X2

23 4800115 1 BOLT\HEX\3/4X2-1/2

24 4800141 4 BOLT\HEX\1/2X4-1/2

25 4800293 1 BOLT\HEX\3/8X7/8\NC

26 4900001 8 NUT\HEX\1/2\NC

27 4900004 4 NUT\HEX\3/4\NC

28 5000001 1 WASH\FLAT\3/8

29 5000004 6 WASH\FLAT\1/2

30 5000006 4 WASH\LOCK\1/2

31 5000019 2 WASH\LOCK\3/8

32 5000096 1 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
33 6100005 4 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA
34 6200004 1 KEY\SQ\5/16X1-1/2

35 6200005 1 KEY\SQ\1/4X1-1/2

36 6200019 1 KEY\SQ\1/4x2-1/2

HD-8 SERIES V PARTS REFERENCE






TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702321 3 TEETH\DR\TUB

2 4702361 1 TUB

3 4702651 7 GSST\PETAL\TUB\HD899
4 4702652 8 PETAL\TUB\HD899

5 4702653 1 PETAL\FLAT\TUB\HD899
6 4702654 1 RING\TUB\HD899

7 4702655 1 RING\TUB\STR\HD899

8 4800201 6 BOLT\CRG\1/2X1-3/4\NC\GR5
9 4900001 6 NUT\HEX\1/2\NC

10 5000004 6 WASH\FLAT\1/2

11 5000006 6 WASH\LOCK\1/2

HD-8 SERIES V PARTS REFERENCE



TUB AGITATOR ASSEMBLY

HD-8 SERIES V PARTS REFERENCE




TUB AGITATOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702550 TUB AGITATOR KIT

1 4700265 1 BRKT\AGTTR\TUB

2 4702361 1 TUB

3 4702688 1 MNT\AGTTR\TUB

4 4702690 1 AGTTR\TUB\ARM\ST\HD8V

5 4800082 5 BOLT\HEX\1/2X1-1/2

6 4800188 1 BOLT\HEX\1/2X4

7 4900001 6 NUT\HEX\1/2\NC

8 5000004 8 WASH\FLAT\1/2

9 5000006 6 WASH\LOCK\1/2

HD-8 SERIES V

PARTS REFERENCE



PLATFORM ASSEMBLY

10

HD-8 SERIES V

PARTS REFERENCE




PLATFORM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4702084 1 PIN\HINGE\FRM\DRIVE\TUB
2 4702138 6 BRKT\SHLD\RLLR\TUB
3 4702359 option PL\GYSR\RTR
3 4702360 1 PL\HOLDDOWN\SCREEN\HD8\24
4 4703371 1 PL\HOLDDOWN\SCREEN\HD8\26-1/2
5 4702409 1 FRM\PLTFRM\TILT\HDS8
6 4702423 1 CVR\CRW\TUB
7 4702424 2 CVR\DRWTUB\SIDE
8 4702426 2 SHLD\CHAIN\TUB\SIDE\HDS8
9 4702427 2 SHLD\CHAIN\TUB\LH\FR\HD8
10 4702428 2 SHLD\CHAIN\TUB\RH\FR\HD8
11 4702429 1 SHLD\CHAIN\TUB\REAR\HD8
12 4702524 1 TUBE\PROP\SAFETY\PLTFRM
13 4702540 4 BRKT\LATCH\SHLD\RLLR\TUB\LH
14 4702541 4 LATCH\SHLD\RLLR\CMB
15 4702545 2 BRKT\SHLD\RLLR\TUB\FRNT
16 4702552 4 MNT\LATCH\SHLD\RLLR
17 4800003 32 BOLT\HEX\3/8X1
18 4800010 12 BOLT\HEX\5/8X2
19 4800021 1 BOLT\HEX\5/8X3
20 4800098 36 BOLT\HEX\3/8X1-1/4\NC
21 4800293 2 BOLT\HEX\3/8X7/8\NC
22 4900002 56 NUT\HEX\3/8\NC
23 4900005 1 NUT\HEX\5/8\NC
24 4900012 12 NUT\TPLCK\5/8\NC
25 4900023 16 NUT\TPLCK\3/8\NC
26 5000001 90 WASH\FLAT\3/8
27 5000019 52 WASH\LOCK\3/8
28 6100073 8 SPRING\EXT\.55W X 1/20.D. X 3
29 PRESRLLR1 4 PRESSURE ROLLER ASSEMBLY
30 TUBRLLR1 4 TUB ROLLER ASSEMBLY
Not Shown
4702549 GRATEMILL\KIT\HD-8\V
4702687 1 GRATE\MILL\HD8\V
4800010 12 BOLT\HEX\5/8X2
4900012 12 NUT\TPLCK\5/8\NC
5000002 12 WASH\FLAT\5/8
4704218 CVR\RTR\HD8
4704219 CVR\RTR\ADJ\HD9

HD-8 SERIES V

PARTS REFERENCE

11



ER ASSEMBLY




PRESSURE ROLLER ASSEMBLY

ITEM PART QTy. PART DESCRIPTION

4700886 PRESSURE ROLLER COMP. 11"
includes items 1-10, 13,14,16 (5),17, and cotter key

1 2900004 1 CUP\INNER\WHEEL HUB
2 2900018 1 CONE\WHEELHUB
3 2900055 1 SEAL\WHEEL HUB
4 2900056 1 CUP\OUTER\WHEEL HUB
5 2900057 1 HUB\5-BOLT\(985)\COMPLETE
includes items 1-8,13

6 2900061 1 CONE\OUTER\WHEEL HUB
7 2900064 1 CAP\WHEEL HUB
8 2900138 1 HUB\WITH CONES\W/NUTS
9 4700115 1 PRESSURE DRUM
10 4700235 1 PRESSURE ROLLER STAND 11 SP
11 4800114 4 BOLT\HEX\1/2X2
12 4900001 4 NUT\HEX\1/2\NC
13 4900094 5 NUT\TAPER\WHEEL\1/2\NF
14 4900112 1 NUT\SLOT\5/8\NF
15 5000004 8 WASH\FLAT\1/2
16 5000006 9 WASH\LOCK\1/2
17 5000094 1 WASH\SPINDLE\5/8

Not Shown

4800172 1 PIN\COTTER\1/8X2

HD-8 SERIES V PARTS REFERENCE



TUB ROLLER ASSEMBLY

14

HD-8 SERIES V PARTS REFERENCE




TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1200013 1 RLLR\TUB\1-1/2\W/O FLANGE

2 2000062 2 BRG\CYL\1-1/2\W/ECC

2A 2000803 2 COLLAR\LOCK\1-1/2

3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARING INSERTS
4 4800114 4 BOLT\HEX\1/2X2

5 4900001 4 NUT\HEX\1/2\NC

6 5000004 4 WASH\FLAT\1/2

7 5000006 4 WASH\LOCK\1/2

HD-8 SERIES V

PARTS REFERENCE

15



ROTOR ASSEMBLY

16

HD-8 SERIES V

PARTS REFERENCE




ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1000139 1 SPKT\60\16\2-3/4" BORE

2 2000509 2 BRG\PB\2-3/4\E\DODGE

3 3600170 1 CPLR\DRVSHFT\2-3/4\1510

4 4700230 4 SHIM\BRNG\CYL

5 4700258 1 SHFT\RTR\3X47-1/4\HD8

6 4700267 2 NUT\RTR\3\W/O;SHOULDER

7 4700470 40 SPCR\SHOCK\1.291DX1.25

8 4700648 12 SPCR\CAST\8.65X3X1.545

9 4700961 1 WASH\THRUST\RTR\3

10 4702290 11 PL\RTR\3X1/2X15-3/4\1-1/4ROD

11 4702291 2 PL\RTR\3X1/2X15-3/4\TPPD\1-1/4ROD

12 4702292 2 PL\RTR\MVBL\6IDX15-3/4\1-1/4ROD

13 4800063 4 BOLT\HEX\3/4X2-1/2

14 4800085 8 BOLT\HEX\1/2X1

15 4800323 4 SCR\SET\ALN\1/2X1\NC

16 4900004 4 NUT\HEX\3/4\NC

17 5000004 8 WASH\FLAT\1/2

18 5000005 8 WASH\FLAT\3/4

19 5000006 8 WASH\LOCK\1/2

20 5000012 4 WASH\LOCK\3/4

21 5200108 40 HMMR\SWING\3/4X3

21 5200109 option HMMR\SWING\1X3\SUPREME

22 5300113 8 ROD\HMMR\1-1/4X25

23 6200028 1 KEY\SQ\5/8X3

24 6200036 1 KEY\REC\1/2X5/8X24-7/8

26 4800572 14 BOLT\HEX\5/8X3-1/2\NF\GR8

27 4800573 14 BOLT\HEX\5/8X4-1/2\NF\GR8

28 4900143 28 NUT\TPLCK\5/8\NF\GR8

29 5200105 14 HMMR\FIXED\BASE\1-1/4 HOLES

30 5200107 14 HMMR\FIXED\COMPLETE

31 5200174 14 HMMR\TIP\2-BOLT\KENNAMTL
4703011 RTR\NEW\25X1.25RD\HD8V

Note - does not include hammers, hammer rods, or bearings
SCREENS

4700628 SCRN\5/8HL\1/2MATL\HD-8
4700629 SCRN\3/4HL\1/2MATL\HD-8
4702395 SCRN\1HL\1/2\HARDOX\HD8
4701508 SCRN\2HL\1/2\HARDOX\HD8
4701509 SCRN\3HL\1/2\HARDOX\HD8
4701510 SCRN\4HL\1/2\HARDOX\HD8
4702301 SCRN\5HL\1/2\HARDOX\HD8
4701511 SCRN\5X7\1/2\HARDOX\HD8
4700634 SCRN\OPEN\1/2\HD8

HD-8 SERIES V

PARTS REFERENCE

17



DRIVELINE ASSEMBLY

SN# 359 TO AJ420

SN# AJ0421 & UP

18

HD-8 SERIES V

PARTS REFERENCE




DRIVELINE ASSEMBLY

Serial Number 110359 to AJ0420
TEM PART QTY. PART DESCRIPTION

1 3600164 2 FLANGE YOKE 1550

2 3600167 2 JOURNAL AND BEARING KIT 1550
3 3600170 1 CPLR\DRVSHFT\2-3/4\1510

4 3600317 1 1550 DRIVELINE NAE 46-3/8

5 3600392 1 CLUTCH\TORQUELIM\130HP

6 3600396 1 FLG\2-1/2IDX4L\BRUNEL\HD8

7 4800356 6 SCR\SET\ALN\3/8X1/2\NC

8 4800628 4 BOLTMHEX\1/2X1-1/4\GR8\NC

9 4800629 4 BOLTMHEX\1/2X1-1/2\GR8\NF

10 4800630 6 BOLMHEX\7/16X1\GR8\NF

Serial Number AJ0421 and up
ITEM PART QTY. PART DESCRIPTION

1 3600164 2 FLANGE YOKE 1550

2 3600167 2 JOURNAL AND BEARING KIT 1550
3 3600170 1 CPLR\DRVSHFT\2-3/4\1510

4 3600317 1 1550 DRIVELINE NAE 46-3/8
5 3600396 1 FLG\2-1/2IDX4L\BRUNEL\HD8
6 3600446 1 TORQUE\LIMITOR\130HP

7 4800356 6 SCR\SET\ALN\3/8X1/2\NC

8 4 SCR\CAP\1/2X1\NF

8A 4 WASH\LOCK\EXT\STAR\1/2

9 4800629 4 BOLTHEX\1/2X1-1/2\GR8\NF
10 6 SCR\CAP\7/16X1\NF

10A 6 WASH\LOCK\EXT\STAR\7/16

NOTE - 3600392 MAY BE REPLACED BY 3600446.

HD-8 SERIES V PARTS REFERENCE

19



CONVEYOR ASSEMBLY

20

HD-8 SERIES V PARTS REFERENCE




CONVEYOR ASSEMBLY

ITEM PART QTy. PART DESCRIPTION
1 1000029 1 SPKT\50\B\14\1\1/4KW
2 1000169 1 SPKT\50\B\14\1-1/4\1/4KW
3 1100026 1 CHAIN\50DBL\13
4 1100099 1 CHAIN\50DBL\CL
5 1700133 1 BELT\CNVYR\24X280\2PLY
6 1700142 1 LCNG\CBL\R-2\24
7 2000305 2 BRG\FLG\1-1/4\BOLT
8 2000321 2 BRG\TUU\1-1/2\W-ECC\BSEAL
9 3900025 1 MOTOR\HYD\17.9\H\AMNT\7/8FOR\1SHFT
10 4100193HD8 1 CYL\HYD\2-1/2X8\WELDED\1-1/4
11 4700777 4 CLMP\HOSE\1/2
12 4702140 1 FRM\SCRPR\BELT\CNVYR\DISCH
13 4702192 2 FLT\DBL\SCRPR\CNVYR\DISCH
14 4702193 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
15 4702294 1 RLLR\DRIVE\34X6\CNVYR\BELLY
16 4702295 1 RLLR\IDLER\34X6\CNVYR\BELLY
17 4702296 1 CNVYR\ASSY\HD8
18 4702357 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
19 4702401 2 STRIP\SEAL\CNVYR\LOWER
20 4702402 2 STRIP\MNT\SEAL\CNVYR\LOWER
21 4702437 1 FRM\CNVYR\UPPR
22 4702438 1 FRM\CNVYR\LOWER
23 4702446 1 BRKT\MTR\DRVA\CNVYR
24 4702447 2 GUARD\SPKT\CPLG\DRV\CNVYR
25 4702473 2 SCRPR\BELT\CNVYR\DISCH
26 4702497 2 BOLT\ADJ\1/2\RLLR\DRVACNVYR
27 4702526 1 BRKT\ADJ\TRCKG\CNVYR\DISCH\1-1/4BRG
28 4702537 1 HOOK\ROD\TGHTNR\4\BELT\CNVYR\DISCH
29 4702538 1 SEAL\CNVYR\TRANSITION\LH
30 4702539 1 SEAL\CNVYR\TRANSITION\RH
31 4702609 1 SUP\BELT\CNVYR\HD8
32 4702630 2 BRKT\LATCH\CHUTE\AL\HD8
33 4702691 2 PIN\STEP\1X1-1/4X4-1/2
34 4702692 1 STRAP\LOCK\CYL\HYD\HD8
35 4702696 2 BRKT\10\CHUTE\RLLR\MAGNETIC
36 4702697 2 BRKT\12.19\CHUTE\RLLR\MAGNETIC
37 4702698 1 CHUTE\DISCH\RLLR\MAGNETIC\HD8V
38 4702703 2 BUSH\STOP\FOLD\CNVYR
39 4800003 12 BOLT\HEX\3/8X1
40 4800017 1 BOLT\HEX\3/4X3
41 4800034 4 BOLT\HEX\3/8X1-1/2
42 4800056 2 PIN\HAIR\3/16(#3)
43 4800063 2 BOLT\HEX\3/4X4
44 4800076 2 PIN\KLIK\5/16
45 4800079 2 BOLT\HEX\5/8X2-1/2
46 4800106 4 BOLT\HEX\5/8X1-1/2
47 4800114 10 BOLT\HEX\1/2X2
48 4800146 4 BOLT\HEX\3/8X2
49 4800178 8 BOLT\HEX\1/2X1-3/4
50 4800473 12 BOLT\CRG\5/16X1\NC
51 4800580 2 BOLT\HEX\3/8X7
52 4900001 26 NUT\HEX\1/2\NC
53 4900002 10 NUT\HEX\3/8\NC
54 4900003 12 NUT\HEX\5/16\NC
55 4900023 8 NUT\TPLCK\3/8\NC
56 4900047 4 NUT\JAM\5/8\NC
57 4900139 2 NUT\TPLCK\3/4\GR8\NC
58 5000001 8 WASH\FLAT\3/8
59 5000003 2 WASH\LOCK\5/8
60 5000004 22 WASH\FLAT\1/2
61 5000006 18 WASH\LOCK\1/2
62 5000019 14 WASH\LOCK\3/8
63 5000022 12 WASH\LOCK\5/16
64 5000023 12 WASH\FLAT\5/16
65 6200011 1 KEY\WDF\1/4X1
66 6200014 1 KEY\SQ\1/4x1-1/4
67 7500166 2 LATCH\RBBR\6
68 7500190 2 LATCH\RBBR\CATCH\6
69 7500347 2 LATCH\RBBR\MNT\6
NOT SHOWN
1700132 LCNG\RIVET\R-2
1700143 LCNG\R-2\24
1700129 LCNG\TOOL\R-2\SNGL
1700137 LCNG\TOOL\R-2\41213\APP

HD-8 SERIES V PARTS REFERENCE



S
HROUDS

' nmumumuilmnn:
= I T

™, @
- - %

HIIIIIIIIHI
It Ilm!!!mllll

22

HD
-8 s
ES

\")

T
CE




SHROUDS

ITEM PART QTY. PART DESCRIPTION
1 3800381 1 GAUGE\3000PSI\REAR STEM
2 3800564 1 GAUGEV000PSI\REAR;STEM
3 4702322 1 DOOR\ACCESS\CLUTCH
4 4702505 1 ENCL\RAD\ENG\HD-8
5 4702508 1 SCRN\GRILLE\RAD\HDS8
6 4702509 1 COVAENG\CUMMINS\130HP
7 4702510 1 CVR\RAD\CUMMINS\130HP
8 4702511 2 SEAL\RAD\HORIZ\HD8\99
9 4702512 2 SEAL\RAD\VERT\HD8\99
10 4702513 1 ENCL\SHROUD\REAR
11 4702518 1 SHIELD\LIM\TORQ\BTTM
12 4702519 1 BRKT\PRECLNR\5\HD8
13 4702520 1 TUBEAINTK\PRECLNR\5X18
14 4702527 1 BRKT\CLNR\AIR\CUMMINS
15 4702535 1 CVR\PNL\CNTRL\ENG
16 4702536 1 BRKT\SPRNG\GAS\CVR\PNL
17 4702546 1 CVR\EXH\3\HD8
18 4702657 1 FTG\EXH\3\Q0D\ELL
19 4702658 1 MFFLR\CUMMINSMBTA
20 4702675 1 COVAENG\LH
21 4702676 2 DOOR\ENG
22 4702693 1 COVAENG\RH
23 4800003 51 BOLT\HEX\3/8X1
24 4800018 6 BOLT\HEX\1/2X1-1/4
25 4800082 4 BOLT\HEX\1/2X1-1/2
26 4800114 4 BOLT\HEX\1/2X2
27 4800147 4 BOLT\HEX\5/16X7/8
28 4900001 14 NUT\HEX\1/2\NC
29 4900002 29 NUT\HEX\3/8\NC
30 4900003 4 NUT\HEX\5/16\NC
31 5000001 76 WASH\FLAT\3/8
32 5000004 28 WASH\FLAT\1/2
33 5000006 14 WASH\LOCK\1/2
34 5000019 50 WASH\LOCK\3/8
35 5000022 4 WASH\LOCK\5/16
36 5000023 4 WASH\FLAT\5/16
37 5700256 1 ALARM\ELEC\BACK-UP\
38 5700289 1 ENCL\BRKR\CRCT\7-POLE
39 7500199 1 GROMMET 1.5ID X.25 2775
40 7500302 4 CLAMP\HOSE\#88\5-1/2
41 7500360 1 GROMMET 1.5ID X.25 2775
42 7500660 1 FTG\RBBR\5\Q0ODEG\ELL
43 7500664 2 BALL STUD
44 7500665 2 END FITTING\GAS SPRING
45 7500666 2 SAFETY CLIP
46 7500667 6 LATCH\COMP\DOOR\ACCESS\W/KEYS
47 7500668 1 GAUGE\FUEL\HD-10
48 7500739 1 CLNR\AIR\SY-CLONE\5
49 7500740 1 FTG\RBBR\5\45DEG\ELL
50 7500759 1 CAP\RAIN\3\ZINC\PL
51 7500680 1 SPRNG\GAS\250LB\9416K224
Not Shown
7500878 RAD\SCRN\MESH\4BTA3.9
HD-8 SERIES V PARTS REFERENCE 23



BBBBBBBBBB

EEEEEEEEEEEEEE




BATTERY BOX

ITEM PART QTY. PART DESCRIPTION
1 4702442 1 ENCL\BASE\BOX\BATT
2 4702444 2 CUSH\RBBR\1/2X2X20
3 4702445 1 BRKT\BATT\19-3/8X11
4 4702506 1 ENCL\RAD\SH\BTTM

5 4702507 1 CVR\ENCL\BATT

6 4800098 12 BOLT\HEX\3/8X1-1/4\NC
7 4800517 4 BOLT\HEX\3/8X9\NC

8 4900002 8 NUT\HEX\3/8\NC

9 5000001 16 WASH\FLAT\3/8

10 5000019 12 WASH\LOCK\3/8

11 5700002 1 BATT\12VDC

12 7500606 2 LATCH\35-M\AUSTIN

Not Shown
3700475 9 ft. HOSE\COVER\7/8\FT
4703014 1 CBL\BATT\51\2/0\NEG\3/8\W/COVER
4703015 1 CBL\BATT\57\2/0\POS\3/8\W/COVER

HD-8 SERIES V PARTS REFERENCE



CLUTCH LINKAGE

26

HD-8 SERIES V

PARTS REFERENCE




CLUTCH LINKAGE

ITEM PART QTY. PART DESCRIPTION

1 2000301 2 BRG\FLG\CAST\1-1/4\2BOLT

2 3600308 2 HUB\CLUTCH\LVR\SPLINE\>

3 4702448 1 SHAFT\CLUTCH\1-1/4X51

4 4702449 1 SHFT\CLUTCH\SP-211\REAR

5 4702450 1 ROD\ADJ\PUSH\CLUTCH\3/4X58-1/2
6 4702501 2 LEVER\CLUTCH\23-1/2\HD-8

7 4702502 2 BRG\UHMW\N\CLUTCH

8 4702503 1 STRAP\GSST\BRG\CLUTCH

9 4702528 1 BRKT\SPPT\SHAFT\OP\CLUTCH
10 4703052 1 MAGNET\3.2D\95#\17/32HOLE
11 4703053 1 LATCH\LVR\CLUTCH\MAG

12 4800082 4 BOLT\HEX\1/2X1-1/2

13 4800098 2 BOLT\HEX\3/8X1-1/4\NC

14 4800114 1 BOLT\HEX\1/2X2

15 4800115 2 BOLT\HEX\3/4X2-1/2

16 4800188 2 BOLT\HEX\1/2X4

17 4900001 5 NUT\HEX\1/2\NC

18 4900014 2 NUT\TPLCK\1/2\NC

19 4900046 1 NUT\JAM\1/2\NC

20 4900139 2 NUT\TPLCK\3/4\GR8\NC

21 5000004 1 WASH\FLAT\1/2

22 5000006 4 WASH\LOCK\1/2

23 5000017 2 WASH\FLAT\FNDR\.395X1-5/8X.090
24 5000019 2 WASH\LOCK\3/8

25 5000026 2 WASH\13/161DX1-1/40DX.138
26 6100016 1 SPRING\COMP\

27 6200060 2 KEY\SQ\5/16X2-1/2

28 7500710 2 ROD\END

29 7500736 2 GRIP\HAND\1X4-1/2\FLG

HD-8 SERIES V PARTS REFERENCE






AXLE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
S.N. 110359 TO AJ0420
1 2500453 1 AXLE\ELEC\10K\74X46\3\H11E
2 2500460 2 AXLE\SPR\LEAF\10K\72-43-1\5LEAF\3IN
3 2600031 2 TIRE\HWY\215\75RX17.5
4 2600637 2 WHL\17.5X6.75\HD8\SNGL
5 2600820 2 WHL\ASSY\215X75RX17.5\SNGL\8BOLT
S.N. AJ0421 AND UP
1 2500024 AXLE\COMP\15K\ELEC\74X46
2 2500911 SPRING\LEAF\7\15K
3 2600045 TIRE\HWY\265/70R19.5 J
4 2600643 WHL\10BOLT\19.5X7.5\SNGL\8-3/4BC\6000#
5 2600839 WHEEL\ASSY\265X70RX19.5\10 BOLT
NOT SHOWN
4900155 8 NUT\WHL\3/4-16\RT\7/8BALL
4900156 8 NUT\WHL\3/4-16\LT\7/8BALL

HD-8 SERIES V

PARTS REFERENCE

29



30

MAGNETIC ROLLER KIT

5 1/4" KEYWAY
112" KEYWAY
|

HD-8 SERIES V PARTS REFERENCE



MAGNETIC ROLLER KIT

ITEM PART QTY. PART DESCRIPTION
4702551 1 RLLR\MAG\KIT\COMP\HD8-V For SN 360-380
1 4701526 1 CHUTE\DISCH\RLLR\MAGNETIC
2 4701532 1 XTNSN\CHUTE\DISCH\RLLR\MAGNETIC
3 4702039 2 BRKT\CHUTE\RLLR\MAGNETIC
5 4702553 1 SHFT\RLLR\MAG\6X24
6 4702667 2 BRKT\CHUTE\INSIDE\RLLR\MAGNETIC
7 4800003 8 BOLT\HEX\3/8X1
8 4800609 4 PIN\LYNCH\3/8X1-3/4\W/_U_WIRE;KEEPER
9 4900023 8 NUT\TPLCK\3/8\NC
10 7500760 1 RLLR\MAG\6X24
6200020 KEY\SQ\3/8X2-1/4\HARDENED
6200061 KEY\SQ\1/2X2-1/4
4702626 1 RLLR\MAG\KIT\COMP:NO:PAN\HD8-V For SN 381 and up
5 4702553 1 SHFT\RLLR\MAG\6X24
10 7500760 1 RLLR\MAG\6X24
6200020 KEY\SQ\3/8X2-1/4\HARDENED
6200061 KEY\SQ\1/2X2-1/4
Note - see Conveyor Assembly page for Chute and Brackets
Not Shown
7500166 2 LATCH\RBBR\6
7500347 2 LATCH\RBBR\MNT\6
7500190 2 LATCH\RBBR\CATCH\6
HD-8 SERIES V PARTS REFERENCE 31






SSWITCHCONTROL PANEL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4702529 1 ENCL\PNL\CNTRL

3 4702530 1 CVR\PNL\CNTRL

4 4702531 1 CVR\BACK\PNL\CNTRL

5 4702532 1 BRKT\POST\MNT\PNL\CNTRL

6 4702533 1 BRKT\PIVOT\PNL\CNTRL

7 4702534 1 PIN\LOCK\PNL\CNTRL

8 4800003 8 BOLT\HEX\3/8X1

9 4800082 4 BOLT\HEX\1/2X1-1/2

10 4800106 4 BOLT\HEX\5/8X1-1/2

11 4800232 1 BOLT\HEX\3/4X8

12 4800301 2 SCR\FLNG\SERR\1/4X3/4

13 4800495 6 SCR\RD\SLOTW10-24X3/4

14 4800574 4 SCR\RD\SLOTW10-24X1/2

15 4900001 4 NUT\HEX\1/2\NC

16 4900005 4 NUT\HEX\5/8\NC

17 4900009 4 NUT\HEX\1/4\NC

18 4900072 10 NUT\HEX\#10\NC

19 4900139 1 NUT\TPLCK\3/4\GR8\NC

20 4900150 4 NUT\ACORN\1/4\NC\PLATED

21 5000001 8 WASH\FLAT\3/8

22 5000003 4 WASH\LOCK\5/8

23 5000006 4 WASH\LOCK\1/2

24 5000071 10 WASH\LOCK;STARW10

25 5700028 1 SWITCH\MAINT\PB\RED\MUSH

26 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

27 5700321 1 SWITCH\RCKR\DPST\20A\12V\1 LIGHT
28 5700322 1 SWITCH\RCKR\DPDT\20A\12V\2 LIGHT
29 5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY
30 5700324 2 SWITCH\RCKR\ACTR\BLK

31 5700325 1 SWITCH\RCKR\VACTR\BLK\1RED\LIGHT
32 5700326 1 SWITCH\RCKR\VACTR\BLK\2RED\LIGHTS
33 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL

34 5700329 1 SWITCH\RCKR\PLUG

35 5700333 2 SWITCH\RCKR\MNT\PNL\MTPL

36 5700357 2 TERM\BLOCK\6\30A\600V

37 6100002 1 SPRING\COMP\.072W\11/160D\2-1/8LONG
38 7500124 2 GROMMET\1-1/40DX17/32ID

39 7500667 1 LATCH\COMP\DOOR\ACCESS\W/KEYS
40 7500756 2 BMPR\RBBR\1-1/32X5/8

41 7500758 1 PLUG\FINISH\5/16\BLACK\NYLON

42 7501039 4 CUSH\RBBR\1ODX3/4\1/4NC

WITH RADIO REMOTE OPTION

34 5700322 1 SWITCH\RCKR\DPDT\20A\12\V\2 LIGHT
34A 5700326 1 SWITCH\RCKR\VACTR\BLK\2RED\LIGHTS
NOT SHOWN

5700351 2 RELAY\SPDT\12VDC\40AMP

HD-8 SERIES V PARTS REFERENCE 33






7 SWITCH C ONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4702529 1 ENCL\PNL\CNTRL

3 4702530 1 CVR\PNL\CNTRL

4 4702531 1 CVR\BACK\PNL\CNTRL

5 4702532 1 BRKT\POST\MNT\PNL\CNTRL

6 4702533 1 BRKT\PIVOT\PNL\CNTRL

7 4702534 1 PIN\LOCK\PNL\CNTRL

8 4800003 8 BOLT\HEX\3/8X1

9 4800082 4 BOLT\HEX\1/2X1-1/2

10 4800106 4 BOLT\HEX\5/8X1-1/2

11 4800232 1 BOLT\HEX\3/4X8

12 4800301 2 SCR\FLNG\SERR\1/4X3/4

13 4800495 6 SCR\RD\SLOT\#10-24X3/4

14 4800574 6 SCR\RD\SLOT#10-24X1/2

15 4900001 4 NUT\HEX\1/2\NC

16 4900005 4 NUT\HEX\5/8\NC

17 4900009 4 NUT\HEX\1/4\NC

18 4900072 12 NUT\HEX\#10\NC

19 4900139 1 NUT\TPLCK\3/4\GR8\NC

20 4900150 4 NUT\ACORN\1/4\NC\PLATED

21 5000001 8 WASH\FLAT\3/8

22 5000003 4 WASH\LOCK\5/8

23 5000006 4 WASH\LOCK\1/2

24 5000071 10 WASH\LOCK;STARW#10

25 5700028 1 SWITCH\MAINT\PB\RED\MUSH

26 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

27 5700321 1 SWITCH\RCKR\DPST\20A\12V\1LIGHT
28 5700322 1 SWITCH\RCKR\DPDT\20A\12V\2LIGHT
29 5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY
30 5700324 2 SWITCH\RCKR\ACTR\BLK

31 5700325 1 SWITCH\RCKR\ACTR\BLK\RED\LIGHT
32 5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS
34 5700333 6 SWITCH\RCKR\MNT\PNL\END

35 5700351 0 RELAY\SPDT\12VDC\40AMP

36 5700357 2 TERM\BLOCK\6\30A\600V

37 5700358 3 TERMINAL JUMPER STRIP

38 5700448 1 SWITCH\RCKR\WMNT\PNL\MDDL

39 6100002 1 SPRING\COMP\.072W\11/160D\2-1/8LONG
40 7500124 2 GROMMET\RUBBER\1_0ODX9/32_ID

41 7500667 1 LATCH\COMP\DOOR\ACCESS\W/KEYS
42 7500756 2 BMPR\RBBR\1-1/32X5/8

43 7500758 1 PLUG\FINISH\5/16\BLACK\NYLON

44 7501039 4 CUSH\RBBR\10DX3/4\1/4NC

50,51 5700329 3 SWITCH\RCKR\PLUG

Radio Option

35 5700351 2 RELAY\SPDT\12VDC\40AMP

50 5700329 2 SWITCH\RCKR\PLUG

51a 5700322 1 SWITCH\RCKR\DPDT\20A\12V\2LIGHT
51b 5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS
Tub Cover Option

35 5700351 0 RELAY\SPDT\12VDC\40AMP

50a 5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY
50b 5700324 2 SWITCH\RCKR\ACTR\BLK

51 5700329 2 SWITCH\RCKR\PLUG

Radio and Tub Cover Option

35 5700351 6 RELAY\SPDT\12VDC\40AMP

50a 5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY
50b 5700324 2 SWITCH\RCKR\ACTR\BLK

51a 5700322 1 SWITCH\RCKR\DPDT\20A\12V\2LIGHT
51b 5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS

HD-8 SERIES V PARTS REFERENCE

35



MMMMMMMMMMMM

EEEEEEEEEEEEEEEEEEEEEEEEE



CUMMINS PANEL

ITEM PART QTY. PART DESCRIPTION
1 5700425 1 SWITCH\ELEC\MAGNETIC\TAT\12V
2 5700436 1 GAUGE\PRESS\OIL\CUMMINS
3 5700490 1 GAUGE\TEMP\MECH\SWA\CUMMIN
4 1 GAUGE\TACH\CUMM
5 1 GAUGE\VOLT
6 1 CUMMINS PANEL
Not Shown
5700255 SWITCHAIGN\MRPH
7500831 THROTTLE\CBL\CUM\130HP
7500901 THRTTL\ACTTR\CUMMBTA3.9
7500902 THRTTL\BOLTMYBTA3.9
7500903 THRTTL\LCKWSHR\4BTA3.9
7500904 THRTTL\CTTRPIN4BTA3.9
7500905 THRTTL\CBL\END\CUM\

HD-8 SERIES V PARTS REFERENCE



CUMMINS PANEL SCHEMATIC

SEE PAGE 50 FOR PARTS LIST

38

WIRING SCHEMATIC
KEY SWITCH - POWER DRIVE

PINK

YELLOW

TACH PICK UP

DIQODE
BLX . BLK/WHITE
DK BLUE DX BLUE
l BLK (G- o
ALT
-
$I Be
o
@ RED
[
|
Bt/ Pusw \ | fLT. GAN[ OIL (83 )}
10" T GAUGE
A RED I .
o par
5 A PURPLE prod &
o Y
VOLT
FUSE
GAUGE’ MAG
(53 ] SW ]
-
BLK = PURPLE 1
= T =t
BLACK INLINE FUEL
G B8 Swi Swz NC P INK
TATTLETALE = PUMP
Ll
RELAY g PINK ROTARY FUEL
- PUMP
= 29 WHITE

HD-8 SERIES V

94 LIGHT GREEN

PARTS REFERENCE



ROAD LIGHTS SCHEMATIC

FEOCOLG

1020045 = \
\ G 1N
| H3emir — ﬁ —— £E000/S
AWIE JJ .
NHONG N N M O QN m H_I_s/ S EELT
HOTTA REE (\m
MOTI3A ~ | KT
03y m HEL]
NT349 .,/M/\ N340
(T M Nioug
i G

Pr——— Y0 L

102005

g ol

SEE PAGE 50 FOR PARTS LIST

39

PARTS REFERENCE

HD-8 SERIES V



STANDARD ELECTRICAL SCHEMATIC

SEE PAGE 50 FOR PARTS LIST

(T

A 0 axa._w
ST TR L% !
/ a5a0LS A \Eis
301K 5RO Jag e
R e i
o AfF A AP
AT st
11 Ko lyd Midunh
2990025
BOTEABZD ) HE2 LHON $ED
E e
N3N
E_Es/
$E000E
TOHIHOD
AN
| AL

CHIN | 03860~
b G900 GONTIOS
T kg T % IWAHCHEA00 /0T
WIE LIV
[ET e
I IEN3S V3050
. 6
SSER Bl
O
- N0 L8
+ \\
MUK o
GEZ00L5
BRI
JUIE )

o

[

16700¢5 4V D

i CO0

DEZ00LG BV S50

53 w0 13504 430
(ONZ105 430700 KOLLOG
SHOLTINHOD 0Yd HIHIYIM
A : T 980
U émm\\mu S e
0104 HOABAND ( 04N HOAZAND? T
SHNLTIINGD NIV SEHLM — !
TUIHY. 080 K a0 SZEDLE
1705 YOAIAND]
£ 00
L0 GHaD
343 L NIIH0 880
,,,,,, 521003
KN R0 OO HSGAL
SADLOIANOD K4 3 g Byl
AT WLER s
crooes OOl
T A gL
¥ NHDD \mim 16200(5
AH 06 N SSERT VT oo
A 2080 :: TR T80 e
\\\ oG R
SHOLTINNO) o¥d YHIVIH o
T 9180
1B YLR0 bR - LD
THABE R+ WO S0
+LLa00y ™
ErE gl OHWHECH AL B
N iz
SHOLDANNOD ¥vd HIHIV — ™ : N
NN Y080 ATEL0  BOTIAALI ;
1200048
LI ant
QK0S $ITVOTER d0L ZHNOD
SHOLOBHOD Mt SIMIVIH—*
WHAI090 B ]
39500 -«
LHa+4d soa005)
%mw___u@%%w ECIOREE baer (240
U0 L0 mU CO00LS 14
- L (3120
~ RN ITL - B
7 W RS
KK 0L 109 15728 TALNOD N0 ELD 1%
TUHR DA T
04 TS SHINNIS9
66/01/8
LB
- ATl +

HD-8 SERIES V PARTS REFERENCE

40



ELECTRICAL SCHEMATIC WITH REMOTE RADIO

SEE PAGE 50 FOR PARTS LIST

| FUSS BAR 20250~ . ¢

+ 1 - ]
GNCANHIBN HENSSLURRI
LIALTE]
EEDHIGSERUL NG, (S0 HHIE
S ‘ DROHITE WHE
£l DR ORANGE COMTRIL RELAY 5L 17 WEE
— \ prt I
() ; - -
P e ; 4
s oy~ PR xivsnncn""\m ~ P ] s
I T
o1 R . ‘ - it
- w i T ohw. .
s (39 U VIHE ‘ s :
D27 DRENCE T
nzRie -] g ! LI . ;
AR f"m ;) e :
- g T R0 SFasdR =
UL TITTIII T # 835"
DAl DSOAMAE . i : T
U o u ' i SHERRAL
i S—" T - o § ke
[ H
e ; : - DMK
h b HES/HDEAERMR ALY ¢
0 B ey mm—
I FIECTRONE §
A5 ORANSS oo !
CELOMNE | i GORBOR
" FELAT i WD,
|| cacaomasy | /031 1 13004
S URAKE. | 5B .
e | <
™ [Tt TUEREENCY HITHE
: R - BRI
i
M ORNEL | H
: AT ™~ ozt ey
—-— 300053
WIREHY AATIORM TILT
e AENTHER PACK CONNEETIRS "‘ Gkl ‘Ul 1ICAFAR SNTCH
c 2 _J TORUNLIMEER 305N el
0§ frnn | L.
S0 W e, T
1R o EARE SHH0S6 .
NIYEL BEHHHTE B H ey L e e S cgvm e :
: HIEYUN, B e RAKCOMNECIRS T i : 5 : 2 *
= AmFOTD TUR . i
E G138 30 ]G ORI

LHIC W T d

T e

CIHN * Y
CONEYIR LA FAINILR PACK COMSECTCRS

S i /
TBIINK. FAT W

- | ommwnm L
57020 " DONN &
10 FLIFGAIRASL
P
S W MK
: e NEAHER PACCSONHETORS

AT o | PO RNSEL J
L I ERs

BUSS ::
ER

. BN
TR0 YHLET
TN S
CORVEVER FEL0
5200521 G 136 WTE
PR - KEATHER B CONNECIORS
DIETET r" . - ' !
B |\' © CCHVEYOR UKFTAE DONETR FOLD
haR e UBEBLE FATT G e
JCMCVIMI
WEATHER FACK CNNECTORES
FCTIONLALOIER SELENME .
oz '
QB0 AT I ;

HD-8 SERIES V PARTS REFERENCE



42

ELECTRICAL SCHEMATIC WITH TUB COVER OPTION

SEE PAGE 50 FOR PARTS LIST

SEE ELECTRICAL SCHEMATIC WITH TUB COVER OPTION FOLDOUT IN APPENDIX A AT THE
BACK OF THE BOOK

HD-8 SERIES V PARTS REFERENCE



CONTROL PANEL DETAIL

MAIN WIRING HARNESS-

MAIN HARNESS - 5700345

SEE PAGE 50 FOR PARTS LIST

| el T
| & NEEEE
BN 12853
AUHH VI~ m m M S E W.L , m
Seg B | 0005 it =
—_——= -_ = — | Y !
s |y 4 } B m wEE g 4015 A0HI943K K |
3 & ==
Ui 3ig roL [ejele/ele/e] 8 2 @ omoED h%m_ommw " “ “ “ . ._
SHH 15 4P m — g3 ) Ino4
4ol v : 35 171 * i ” J
wswow |1 T b owoee A ,1 q v B d L
g 28 s L1 5 =2EsE5g
Eg % S=15g & = E=2TT T
2 z wogmr =% 2= == = 7
|
89000EY - SSINMVYH HONHIADD
$C005H
Y N30
NI
W
Wig 58 17 [T 1088 HOTEA AL W,H K1 w‘ ] &
03496 (T (54— s —= 7 Gh— - _ LTT00 b8 ) [T Nyl 6
(L (] L Mioyg el U [ ORI VR LTI —18) (e GO -
(B [ g g —— 8 [£ IHROLE - (7] OF— MR -
ECR00LG Z2CH0IS £200045 £220045
K HOATAKD gl (7703 043NE0 1 H04¢
L3N0 THNG) £ HNC #NY02

43

PARTS REFERENCE

HD-8 SERIES V



MAIN WIRING HARNESS

lHR00¢
137008

JLHAACB
N6

N334 98
N1342 06

KD 07
A €8

llwace
NMCHE §L

RELO00F
JATH N
H WA HIQVATN AQLLCE _
H 104 JOAIANGY Q1G4HN HOAIAN02
H dN WY04i¥1d NHO0 RH031KTd
H K1Y HOAIANOD ,
H IS4y ant ﬁ Dethedd anl
VWA HIOVOINN dOL

|—— JUHM D03

M40 L8

|— UM R (8

NeL 56

F1— AHR YO8
- HOTIALL

— 3HM 368
= J0NYVH0 58

38 52

SEE PAGE 50 FOR PARTS LIST

QHNOY3 H3LEIS 0L

1Y E/:/

£9C0046

AL D DOAD pr—
Jo— HOSNIS T011¢0 T3
4OSNIS BCLOM
S Wk
TOMN0 £2
g |
/\ TN 0ING3 01
a0
TN TNGNIN m%:ﬁmm_
HOLNS IWLTILNING ZHS WIRELO: TN KT b6
ST SNAR) - RT3 (e sl
J1IHA 62 BRI00C
5503 ONN0YY BT
T M OB
sl I 56 WK1
cannay
5S008
IRRANONTAOD B
SSINMI M0 - TEA G Py L1601
UM UM ET
o ow|
YIVE 25 — 0315
Jainy e KNGS
TRl AWH
SSTNAVH 340d - 034 1 e (Wi
5518 N049 0L Ao
AN 3000
(3 /0 POC004C - SSINEYH §IM0d 1620045
eBe0n:s ’ 9500 T SHTHVRA I 01 {2)
ROLIS NOL NI 0 3¢ 0L pr—
Bt JNSOTNT TG IR0

HWVIS ¥IA TALISDA Jx 298 01

YLD

HD-8 SERIES V PARTS REFERENCE

44



RADIO REMOTE WIRING HARNESS

i

.................................................................................................................................... ._._._k.gma
A 8050
i 5 88
580016 560015 =E SS£88
ISEODLS 150004 . 23E=8
N0 3y | NOO AVTRY JE2 g8 m g o
0 ; SEFE R N 8200015 T =
X - moouts 4_ L ﬁ ﬁ m 3 48 m 5 d0IS AONI543HI ﬁ k e
/ EAVLL Kk geTeTeiere] & & &s8R s alalele s
- | axsuw (A (VT 7Y o Ut AN
iR N o 3 8 3 LT o xog w_ zpl| Ehns
= S W anso : m NEAEEREE s 5 sdEE
1} B SELREERE g 25| Ex48
o=l 2= B = o |
/ ROVERI SE (B = = BIE
g | g 2|8
: ocal m
: : o
: ; =
66€£00.G \ gl gk 3
H E
: 5 A BIE A2000E?
HONEAE
BHE00LS ONY 96E0045 U *ARCH 104 SSINEYH OHIVY TN 0L (SIS Sk _ _aEL._._.E.r_m__ / 39000 B AP TRE]E
WYY
mmmoo hm — FZE00CS BRI TOMING) GHIY:
W68 ~—= ] [THe—— 1TH0ASH MTOAELL —=(TT: [T me e~ 3 [ @ e [
W —ay (3 (] 6 —-~1Z]: [5] WK —=7] 3] 1TOW0Y —»{(7] [Tlh— Ml 6R (7] [T
1] [ NEOUAER) —=[T]: [le——3000vse 0/ —={ 1] [Fhe—— 0NN 0] [The— 0HIEI (1] [
[8 @ 1LHa B [B1: [The— AR @ [ [T [The— 09 T
1260045 TRO0IE £25002 £T20005
M BOIIN0 anl 304 BN 3 ROV
| NNOD 7K €35 N GNND

SEE PAGE 50 FOR PARTS LIST

00015
BN

45

PARTS REFERENCE

HD-8 SERIES V



OMNEX RADIO SCHEMATIC

SEE PAGE 50 FOR PARTS LIST

...... hé‘g -
e )|
#SE0028 G5 _
656005 360005 o - 2wy
1SE0025 15E00LS z E~—— 4T = ||lgg88
TNND VTR | HNID AT =g
TFR G = 820004 i
) 1580045 § S w M Lle 01§ AN
b /\\Bfé L% ® & Bmals 15T Y LS
D08 . HERT
: (] L P | 35 147"
"Bl Keg vk : ,
- = 2] [F () (va8] [5H] o108 10 TG X0 DHES
N2 1 3D : _ m ) 22|||gd88
£l (@ = = was | W F b ST
= 2 o EEEE &= Z= =
9O VSE: eozf 2 5 glE
o= & m.H. = = =
REEER ES =2
23 g2
9056, |
11050 BOPOMS
L T 0LINBHSd
\ o =
8650025 FewmumereTaSE558 gy f ] -
£EEEEE558253583%5 -
EEEN
degzEr =
gES5gs 2 YO0
: g HONEIAZD
36005 CHY 50051 "ASCH M0 SSTMARH OV DN OL GRINDRISTIN  jpersc INHLOTT3
: T OVEET
TNOHOSZOENIROHIYHND
Whid 8 _ WA B MWoTEA 8l —={E]: [E] amas —={E] [§] ] L] som T L
(EH]: [ a4 59 Z): e —- 7] [ 1300, 0re [F] [L=—mvl% TS (2] Shemam
nn| N 851 0 TMMOWE AVl —=f 1] (o He—— JTI0AJ (5] [Tf— 0% i
[ JUHmale 5: IR 81 [0 [F] [The— Naauom (7] [ TN
.................................. . T
IZE00L 2008 £260025 £280045 LS
NI HOAZANG) il (044N 29 DALY 2ACNEH 00
10 RN EHACD FRHOD SNND

HD-8 SERIES V PARTS REFERENCE

46



OMNEX RADIO SCHEMATIC WITH TUB COVER

SEE PAGE 50 FOR PARTS LIST

47

PARTS REFERENCE

9 R AY L FHEIAY Y
SO _ TIHE
a LERURT: P
y ELD
2]
: 200
I NRETINE
1338, —
, — it
b
B 100, 14064208
D1XNOH)SEOSHTEOHYON S gEHY
GG S0 HI ALYAESHOE SMAWA 300 2N 0K ¢k THOD B EHICOLTEY M m m
%ﬁ _ j g
Lk 1o ]
5008 G20
NI 3, €]
G & I
m
JELVEEA
L W Ui AR
ET 3 |
- X S50 0L
Finbhimer=gaeFioE
855555E555558335
& m o m ] a0l53 i
d - £ Iro- ORI
Eo2 oscocer Nz
IEURD gz=7%g 8 . fro
£ 3]
" EE 20153
Ik DIEE i, el
E LT 1IN E2ADI N
L[]
Q600LE N 0ABE WITURN [ 3]
SACD 3d i 05 % HEH|
OVEHOSEEINIHOHINNG [T M & 0¥
NS O [0 FIPh
B_E,o“
ALH
[ 0d [441 159
M M o
TR0 AN

HD-8 SERIES V



OMNEX RADIO SCHEMATIC LADDER BASE BASE

SEE PAGE 50 FOR PARTS LIST

+ 12V
500363
m\'\ T ORUGE DORTROL RELAY Q01
P hy G
——
s g TIkRD VEYSHTCH ;
H BUS BAR STI0EH0
nReD —] %
crisows (1) p—
8=
12%E ] g FUL SEUSOR
i § L [ SAWHIE e
EEEEEEEET '
! BITE oo it ; i ol T
—_ ]
itk : G e i
- - i BRD o e ) e
15 HHT W RNE
WORG Ouzw‘.u; : i
Rt ROTGR SELSOR -
| (GSCOREE [ L3
i— (58 0RANGE TOGEE
088 DRMEGE
|- g 1L
[ B EAoi HRELLOW
- EECMOGEIRILE (Y 4
DRLENS \ e T
EWTE N
P WEATERPAKCOMECTORS i a5 BACK
Nz TORUHLCADER SAEKI2 :
8 PR
] \mwwri
R oA
G Lot B [~ e
i f 3] WEERPUCK OQHECTORS
i Tyt FermiiRy TI REVESSE S
i [ FUTTRN TU
Q168 BROMI k] DRER AHITE o
ERED - SNATE Wi et e
2L N0 aaE
T WHIE ERE
COHN L VEATERPALKETHNECIRS i
T
1, AT
EXE T WHITE
e
H r
c3peD BT ; HWTE
st (Y [yl —*
AP PLATFORHRASE
Txcen SR
I s lan B W TE
TR i — HEATHERPACK LOANECTORS
" PLATORIOWM FLATORMRASE
= aeoin 11
w8 GRER 3 tGRER
WG
L B ¥. WEATHER PACK CONNECTORS.
DIIRED (‘* J
: R i UHTE
VENTHER PACKOOMNECTORS
BTIOM LULOUTER S0LEH 1) J
a0
M AET ) BT

48 HD-8 SERIES V PARTS REFERENCE



TUB COVER HARNESS

SEE PAGE 50 FOR PARTS LIST

SEE TUB COVER HARNESS FOLDOUT IN APPENDIX A AT THE BACK OF THE BOOK

HD-8 SERIES V PARTS REFERENCE

49



ELECTRICAL PART LIST

PART QTY. PART DESCRIPTION

4000158 1 VALVE\HYD\4SPL\12V\HD8\WEATHER;PACK;CONN
4000174 VALVE\HYD\SOL\12V\4000158

4300009 1 SENSOR\MAG\W/HARDWARE

4300010 SOLENOID\HYD.VALVE\12VDC
4300034 1 NEW STYLE CNTRL BOX RCB93
4300065 1 VALVE\SERVO\15GPM\12VDC
4300068 1 HARN\GOV\ELEC\HD8-V

5700028 1 SWITCH\MAINT\PB\RED\MUSH
5700033 1 TERM\6POLE\TRLR\CONN

5700034 1 ENCL\JCT\7POLE\TRLR\HARN
5700200 2 LAMP\CL\12VDC\2-1/2RD\RED\SEALED
5700201 2 LAMP\TAIL\4-1/2\COMP\RED

5700224 OPT RADIO\REMOT\CONTROL\7B\COMP

5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
5700256 1 ALARM\ELEC\BACK-UP\

5700289 1 ENCL\BRKR\CRCT\7-POLE

5700290 1 TERM\BAR\BUS\8-POLE

5700291 2 BRKR\CRCT\10A\AUTO\TYPE1
5700292 1 BRKR\CRCT\30A\AUTO\TYPE1

5700321 1 SWITCH\RCKR\DPST\20A\12V\1 LIGHT
5700322 1 SWITCH\RCKR\DPDT\20A\12V\2 LIGHT
5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY
5700324 2 SWITCH\RCKR\VACTR\BLK

5700325 1 SWITCH\RCKR\ACTR\BLK\1RED\LIGHT
5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS
5700328 3 SWITCH\RCKR\MNT\PNL\SNGL
5700329 1 SWITCH\RCKR\PLUG

5700333 2 SWITCH\RCKR\MNT\PNL\MTPL
5700343 ENCL\BOOT\BRKR\CRCT\RED
5700345 1 HARN\MAIN\HD8

5700351 OPT RELAY\SPDT\12VDC\40AMP

5700357 2 TERM\BLOCK\6\30A\600V

5700363 1 SWITCH\LIMIT\GLAA20A2A>

5700364 1 HARN\SUPPLY\POWER\12VDC
5700365 1 RELAY\CONT:DUTY\12V\ST-85
5700377 1 HARN\LIGHT\HD8\99

5700395 OPT CONN\RELAY\5PIN\BOSCH

5700398 OPT HARN\RADIO\HD8WSWTCH&RDO\12V
5700399 OPT HARN\RADIO\HD8V\RELAY\12V
5700425 1 SWITCH\ELEC\MAGNT\TAT\12V
5700435 HARN\THROWN;OBJECT\HD8

5700476 1 BOOT\DUST\TATTLTALE\MURPH
5700479 SWITCH\ELEC\KIT\TAT\12 includes 5700425 & 5700476
7500668 1 GAUGE\FUEL\ELEC\HD10-HD12
7500669 1 GAUGE\SENDING\UNIT

HD-8 SERIES V PARTS REFERENCE



HYDRAULIC SYSTEM SCHEMATIC

SCp{0Ly laL_ . “
_ == [(0007y

000007F =S G630 TLH = N
5980 1K 60012 —] |
<] 668QH €IH - —
e £ ¥
@w5§7 SR0TOH 7 canonny . 6630HSH 7
A . INWA
1N341D YO TN 17241 BHINEN; JUINEIN; MIAVOINA
2Nl doL y NOY JOAANOS a0t Q101 HOAIANGD WOLL0A
[ -r——~—~—~—~—~"—"f—™"™"973 | { 0T T T T T -r-- T T T T
- , _ ! -
m W, s W _ __&ga E ™ 0080H |+
| el RN | | L
| [ | | _
_ [ | | _
| | | | | |
_ _ | _ ! _ !
) I O I O DR TS A D

[
[
e
[

56001 B - BosCH 61— ~Gi000r B680HTBIH
ggrﬁgm B680H gIH 5600 p M| [ OBBOHSIH  w9c008s
010005¢ 5700060

6690K LIk 569010 LH 261001}

668CH SH ]./ Chri0007
6630H 6H

SEE PAGE 53 FOR PARTS LIST

51

PARTS REFERENCE

HD-8 SERIES V



52

TUB COVER HYDRAULIC SYSTEM SCHEMATIC

SEE PAGE 53 FOR PARTS LIST

SEE TUB COVER HYDRAULIC SYSTEM SCHEMATIC FOLDOUT IN APPENDIX AAT THE
BACK OF THE BOOK

HD-8 SERIES V PARTS REFERENCE



HYDRAULICS PART LIST

PART QTY. PART DESCRIPTION

3800381 1 GAUGE\3000PSNREAR STEM

3800564 1 GAUGE\4000PSNREAR;STEM

3900010 1 MTR\HYD\24\2000\SAE;A

3900025 1 MOTOR\HYD\17.9\H\AMNT\7/8FOR\1SHFT
4000145 1 VALVE\HYD\CNTR;BLNCD

4000151 4 VALVE\FLO;CNTRL\1GPM\-8\INLINE\PRSSR;COMP
4000158 1 VALVE\HYDMSPL\12V\HD8\WEATHER;PACK;CONN
4100192 1 CYL\HYD\2-1/2X14\1-1\4

4100193 1 CYL\HYD\2-1/2X8\WELDED\1-1/4

4200060 1 PUMP\HYD\1.94\SAE\B\16G\7/8-13SH\3000PSIN\KSERIES
4300065 1 VALVE\SERVO\15GPM\12VDC

4400006 1 FLTR\COMP\10MICRON\3.7D\25PS|;BYPASS\35GPM\250PSI
4702435 1 TANK\HYD\HD8\SERIESV

H1_HD899 1 PUMP TO BOTTOM UNLOADER VALVE

H2_HD899 1 TANK TO PUMP

H3_HD899 1 3700632 - VALVE TO TUB ORBIT MOTOR
H4_HD899 1 3700633 - VALVE TO TUB ORBIT MOTOR
H5_HD899 1 GOVERNOR VALVE TO TOP UNLOADER VALVE
H6_HD899 1 3700634 - BOTTOM UNLOADER VALVE TO GOVERNOR VALVE
H7_HD899 1 GOVERNOR VALVE TO FILTER

H8_HD899 1 VALVE TO TUB TILT CYLINDER

H9_HD899 1 TUB TILT CYLINDER PILOT PRESSURE LINE
H10_HD899 1 VALVE TO TUB TILT CYLINDER

H11_HD899 1 TOP UNLOADER VALVE TO FILTER

H12_HD899 1 FILTER TO TANK

H13_HD899 1 BOTTOM UNLOADER VALVE DRAIN TO TANK
H14_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
H15_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
H16_HD899 1 VALVE TO CONVEYOR RUN ORBIT MOTOR
H17_HD899 1 VALVE TO CONVEYOR RUN ORBIT MOTOR
H18_HD899 1 PUMP DISCHARGE PRESSURE GAUGE LINE
H19_HD899 1 TUB ORBIT MOTOR PRESSURE GAUGE LINE

HD-8 SERIES V

PARTS REFERENCE

53



TTTTTTTTTTTT

EEEEEEEEEEEEEE




TANK FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800471 1 FTG\1-5/8MJICX1-1/4AMP\ST\SOLID
2 3800578 1 FTG\1-1/16MJICX3/4MP\45

3 3800580 1 FTG\1MPX3/4FP\BUSH

4 3800584 1 FTG\7/16MJICX1/4MP\90

5 4400007 1 FLTR\SCRN\2MPX1-1/4FP\25GPM
6 4702439 1 ASSY\DIPSTICK\TANK\HYD

7 7500636 1 CAP\VENTED\TANK\OIL

8 4702435 1 TANK\HYD\HD8\SERIESV

9 H12_HD899 1 FILTER TO TANK

10 H13_HD899 1 BOTTOM UNLOADER VALVE DRAIN TO TANK
11 H2_HD899 1 TANK TO PUMP

HD-8 SERIES V

PARTS REFERENCE

55



56

PUMP SN 110359 TO AJO0420

STANDARD PRODUCTION, SN 110359 TO AJ0420

ITEM PART QTY. PART DESCRIPTION

1 3800534 1 FTG\1-56/16MORX1-1/16MJIC\90

2 3800581 1 FTG\1-56/8MORX1-5/8MJIC\45

3 H1_HD899 1 PUMP TO BOTTOM UNLOADER VALVE

4 H2_HD899 1 TANK TO PUMP

5 4200060 1 PUMP\HYD\1.94\SAE\B\16G\7/8-13SH\3000PSNKSERIES
4200044 SEAL;KI'"'WEBSTER\KSERIES

HD-8 SERIES V

PARTS REFERENCE



RETROFITPUMPFORSN 110359 TO AJ0420

™2

PUMP RETROFIT “NEW PUMP ON OLD MACHINES” for SN 110359 TO AJ0420

ITEM PART QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90D

2 3800712 1 FTG\1-5/16MORX1-5/8MJC\90

3 H1_HD899 1 PUMP TO BOTTOM UNLOADER VALVE
4 H2_HD899 1 TANK TO PUMP

5 4200077 1 PUMP\HYD\1.97\B\CW\PR;BAL

HD-8 SERIES V PARTS REFERENCE 57



58

PUMPSNAJO0421 AND UP

STANDARD PRODUCTION, SN AJ0421 AND

upP
ITEM PART QTY. PART DESCRIPTION
1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90D
2 3800710 1 FTG\1-5/16MORX1-5/8MJIC\ADAPTOR
3 3800711 1 FTG\1-5/8MJICX1-5/8FJC\45
4 H1_HD899 1 PUMP TO BOTTOM UNLOADER VALVE
5 H2_HD899 1 TANK TO PUMP
6 4200077 1 PUMP\HYD\1.97\B\CW\PR;BAL

HD-8 SERIES V

PARTS REFERENCE



HYDRAULIC FILTER

ITEM PART QTY. PART DESCRIPTION

1 3800478 1 FTG\3/4MJIC3/4MJIC3/4FJICS\BR; TEE

2 3800539 1 FTG\1-1/16MJICX3/4MP\ST\SOLID

3 3800579 1 FTG\3/4MPX3/4MJICAST\SOLID

4 H11_HD89 1 TOP UNLOADER VALVE TO FILTER

5 H12_HD89 1 FILTER TO TANK

6 H7_HD899 1 GOVERNOR VALVE TO FILTER

7 4400004 FLTR\BASE\3/4FP\3.7D\25PSI;BYPASS\35GPM\250P S|

8 4400005 FLTR\ELMT\1O0MICRON\3.7D\35GPM\250PSI

9 4400006 FLTR\COMP\10MICRON\3.7D\25PSI;BYPASS\35GPM\250PSI

HD-8 SERIES V PARTS REFERENCE 59



VALVE BANKS-SUPPLY

60

HD-8 SERIES V PARTS REFERENCE




VALVE BANKS-SUPPLY

ITEM __PART QTY. PART DESCRIPTION

1 3800328 4 FTG\7/8MORX3/4MJIC\ADPT

2 3800480 2 FTG\1-1/16MORX3/4MJIC\ADPT

3 3800484 2 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN; TEE

4 3800536 1 FTG\1-1/16MORX3/4MJIC\90

5 3800543 2 FTG\3/4FJICX7/16MJIC\ADPT

6 3800549 2 FTG\3/4NUTFJIC

7 3800582 1 FTG\1/8MPX7/16MJIC\ADPT

8 H11_HD899 1 TOP UNLOADER VALVE TO FILTER

9 H13_HD899 1 BOTTOM UNLOADER VALVE DRAIN TO TANK

10 H18_HD899 1 PUMP DISCHARGE PRESSURE GAUGE LINE

11 H19_HD899 1 TUB ORBIT MOTOR PRESSURE GAUGE LINE

12 H1_HD899 1 PUMP TO BOTTOM UNLOADER VALVE

13 H5_HD899 1 GOVERNOR VALVE TO TOP UNLOADER VALVE

14 He_HD899 1 BOTTOM UNLOADER VALVE TO GOVERNOR VALVE

15 H7_HD899 1 GOVERNOR VALVE TO FILTER

16 4000158 VALVE\HYD\4SPL\12V\HD8\WEATHER;PACK;CONN

REPLACEMENT PARTS FOR 4000158

4000174 VALVE\HYD\SOL\12\\4000158
4000179 VALVE\HYD\CART\UNLOADING\4000158
4000176 VALVE\HYD\CART\WORK\4000158

17 4300065 VALVE\SERVO\15GPM\12VDC

REPLACEMENT SOLENOID FOR 4300065
18 4300010 SOLENOID\HYD.VALVE\12VDC

HD-8 SERIES V PARTS REFERENCE



62

VALVE BANKS-WORKING

ITEM PART QTY. PART DESCRIPTION
1 3800328 4 FTG\7/8MORX3/4MJIC\ADPT
2 3800530 4 FTG\3/4AMORX9/16MJIC\ST
3 4000151 4 VALVE\FLO;CNTRL\1GPM\-8\INLINE\PRSSR;COMP
4 H10_HD899 1 VALVE TO TUB TILT CYLINDER
5 H14_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
6 H15_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
7 H16_HD899 1 VALVE TO CONVEYOR RUN ORBIT MOTOR
8 H17_HD899 1 VALVE TO CONVEYOR RUN ORBIT MOTOR
9 H3_HD899 1 3700632 - VALVE TO TUB ORBIT MOTOR
10 H4_HD899 1 3700633 - VALVE TO TUB ORBIT MOTOR
11 H8_HD899 1 VALVE TO TUB TILT CYLINDER
12 4000158 1 VALVE\HYDMSPL\12V\HD8\WEATHER;PACK;CONN
REPLACEMENT PARTS FOR 4000158
4000174 VALVE\HYD\SOL\12V\4000158
4000179 VALVE\HYD\CART\UNLOADING\4000158
4000176 VALVE\HYD\CART\WORK\4000158

HD-8 SERIES V

PARTS REFERENCE



TUB ORBIT MOTOR

ITEM PART QTY. PART DESCRIPTION

1 3800328 2 FTG\7/8MORX3/4MJIC\ADPT

2 H3_HD899 1 VALVE TO TUB ORBIT MOTOR

3 H4_HD899 1 VALVE TO TUB ORBIT MOTOR

4 3900010 1 MTR\HYD\24\2000\SAE;A
7501005 SEAL KIT 2000 ORBIT

HD-8 SERIES V

PARTS REFERENCE

63



CONVEYOR ORBIT MOTOR

ITEM PART QTY. PART DESCRIPTION

1 3900025 1 MOTOR\HYD\17.9\H\AMNT\7/8FOR\1SHFT

2 3800328 2 FTG\7/8MORX3/4MJIC\ADPT

3 H16_HD89 1 VALVE TO CONVEYOR RUN ORBIT MOTOR
4 H17_HD89 1 VALVE TO CONVEYOR RUN ORBIT MOTOR

64

HD-8 SERIES V

PARTS REFERENCE




CONVEYOR LIFT CYLINDER

ITEM PART QTY. PART DESCRIPTION

1 3800453 2 FTG\3/4MORX9/16MJIC\90

2 H14_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
3 H15_HD899 1 VALVE TO CONVEYOR FOLD CYLINDER
4 4100193 1 CYL\HYD\2-1/2X8\WELDED\1-1/4

La?

HD-8 SERIES V PARTS REFERENCE

65



TUB TILT CYLINDER

66

HD-8 SERIES V

PARTS REFERENCE




TUB TILT CYLINDER

ITEM PART QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4MORX9/16MJIC\90

2 3800477 1 FTG\3/4AMORX3/4MJIC\ST

3 3800543 1 FTG\3/4FJICX7/16MJIC\ADPT

4 3800546 2 FTG\3/4MJICX3/4FJIC\90\SW

5 3800549 2 FTG\3/4NUTFJIC

6 3800585 1 FTG\9/16MJICX3/8FJIC\O0\SW

7 3800586 1 FTG\9/16MORX7/16MJIC\ST

8 3800587 1 FTG\3/4FJICX9/16MJIC\ADPT

9 3800588 1 FTG\3/4MJICX3/4MJICX3/4AMOR\TEE
10 4000145 1 VALVE\HYD\CNTR;BLNCD

11 H10_HD89 1 VALVE TO TUB TILT CYLINDER

12 H8_HD899 1 VALVE TO TUB TILT CYLINDER

13 H9_HD899 1 TUB TILT CYLINDER PILOT PRESSURE LINE
14 4100192 1 CYL\HYD\2-1/2X14\1-1\4

HD-8 SERIES V PARTS REFERENCE



HYDRAULIC ELECTRIC SOLENOID VALVE

O
CV93 E -
B
E LINEAR SOLENGID ) g iir j
Valve 4300030
Solenoid D O O E
CV9s8 .
e i K O

From PUMP

Valve 4300065

HD-8 SERIES V PARTS REFERENCE



HYDRAULIC ELECTRIC SOLENOID VALVE

PART QTY. PART DESCRIPTION
Cva3

4300030 1 HYD. ELECTRIC SOLENOID VALVE 12V 20GPM
Cvos

4300065 VALVE\SERVO\15GPM\12VDC

4300010 SOLENOID\HYD VALVE\12V, SEE NOTES BELOW

NOTE: THE DIFFERENCE BETWEEN THE 12 VOLT AND 24 VOLT SOLENOID IS LISTED ON THE
SERIAL NUMBER PLATES. THE SOLENOIDS ARE ELWOOD 160261--xx6 or 160261-xx9. THE 6 IS
A 12 VOLT SOLENOID, THE 9 IS A 24 VOLT SOLENOID. ALSO, 12 OR 24 ARE STAMPED ON THE
NEWEST SERIAL NUMBER PLATES. 12 VOLT SOLENOID RESISTANCE IS 8 TO 12 OHMS, 24
VOLT RESISTANCE IS 38-44 OHMS

NOTE: 15 GPM IS STANDARD FLOW RATE. ANY VALVES THAT ARE NOT 15 GPM ARE TO BE

STAMPED IN METAL OF THE VALVE CASING NEXT TO THE SERIAL NUMBER INDICATING THE
FLOW RATE, E.G. 25 INDICATES 25 GPM.

To TANK

/]\

Solenoid [

QUTPUT
PORT

O

o
x

From PUMP

~-Starting Point/Manual Override Adjustment

The starting point is preset to 0 GPM, [f any further adjustment is required;

1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- If the adjusting screw is turned to far counter clockwise, the valve will

behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise
until the desired constant flow is obtain.

HD-8 SERIES V PARTS REFERENCE 69



70

RADIO REMOTE CONTROL

5700367
o o

; e
mo

o o i MY cOW R

} 2
O SO

o5
i bw F I

1o o i

= I—
5700757
\5700224 2100508
5700280
WICRGTRONIC'S INC.
ADDRESS COBE
123450678910
111213141516 17181920
ABCDEF
SN
BE SURE 70 SPECIFY TRANSMITIER CODE LETTER WHEN DRDERING TRANSMITIER
HD-8 SERIES V PARTS REFERENCE



RADIO REMOTE

PART QTY.

CONTROL

PART DESCRIPTION

5700224
5700257 1
5700308
5700387

HD-8 SERIES V

RADIO\REMOT\CONTROL\7B\COMP\12V
RADIO\REMOTE\SENDER\7BUTTON\D BAND
RADIO\REMOTE\SENDER\7BUTTON\C BAND
RADIO\REMOTE\ANTENNA AND CABLE

PARTS REFERENCE

71






FUEL LINE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800174 1 FTG\AIR\3/8FP\TEE\BRASS

2 3800176 1 FTG\AIR\3/8MPX3/8FP\Q0D\ST;EL\BRASS
3 3800616 1 FTG\1/2MPX3/8FP\BUSH\BRS\LW

4 3800684 4 FTG\AIR\3/8MPX1/2PSHLCK\BRASS

5 3800689 2 FTG\AIR\3/8MPX3/8PSHLCK\BRASS

6 3800690 1 FTG\AIR\3/8MPX5/16BARB\BRASS\NO;FRRL
11 3700523 17" HOSE\PUSHLOCK\1/2\FT

12 3700523 32" HOSE\PUSHLOCK\1/2\FT

13 3700428 55" HOSE\PUSHLOCK\3/8\FT

14 FUEL_LINE_4_HD8v 88" HOSE\FUEL\5/16\FT

HD-8 SERIES V PARTS REFERENCE



TUB COVER ASSEMBLY

HD-8 SERIES V PARTS REFERENCE

74



TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4100185 2 CYL\HYD\3-1/2X8\TIE\3/4;0-RING\PERP
2 4700776 10 CLMP\HOSE\3/8

3 4702731 1 COWTUB\HD8

4 4702953 2 SCREEN\WIRE\COVER\TUB\HD8

5 4702954 5 CLAMP\FLAT\SCREEN\COVER\TUB\HD8
6 4702955 2 CLAMP\ANGLE\SCREEN\COVER\TUB\HD8
7 4702957 1 FRAME\COVER\TUB\SIDE\HD8

8 4702958 1 FRAME\COVER\TUB\TOP\HD8

9 4703000 3 CLAMP\FLAT\SCREEN\COVER\TUB\HD8
10 4703018 1 FRAME\FRONT\COVER\TUB\HD8

11 4703019 1 FRAME\REAR\COVER\TUB\HD8

12 4703020 1 BRACE\COVER\TUB\HDS8

13 4800029 2 BOLT\HEX\3/8X2-1/2

14 4800034 57 BOLT\HEX\3/8X1-1/2

15 4800082 2 BOLT\HEX\1/2X1-1/2

16 4800114 4 BOLT\HEX\1/2X2

17 4800146 4 BOLT\HEX\3/8X2

18 4800178 7 BOLT\HEX\1/2X1-3/4

19 4800197 2 BOLT\HEX\3/8X3-1/2

20 4800515 1 BOLT\HEX\3/8X3-1/4\NC

21 4800564 1 BOLT\HEX\3/8X2-1/4

22 4800592 2 BOLT\HEX\1/2X3-1/4

23 4800632 2 *BOLT\HEX\1X8\NC\GR5\PLT

24 4800633 2 BOLT\HEX\1X5-1/2\NC\GR5\PLT

25 4900001 15 NUT\HEX\1/2\NC

26 4900002 67 NUT\HEX\3/8\NC

27 4900127 4 NUT\TPLCK\\NC

28 5000001 124 WASH\FLAT\3/8

29 5000004 8 WASH\FLAT\1/2

30 5000006 15 WASH\LOCK\1/2

31 5000019 67 WASH\LOCK\3/8

32 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2

33 7500858 1 GRMT\RBBR\2-1/4X2IDX1/4T

HD-8 SERIES V

PARTS REFERENCE

75



76

T UB COVER HYDRAULIC FITTINGS

HD-8 SERIES V PARTS REFERENCE



T U B COVER HYDRAULIC FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800328 6 FTG\7/8MORX3/4MJIC\ADPT

2 3800477 1 FTG\3/4AMORX3/4MJIC\ST

3 3800478 2 FTG\3/4MJIC3/4MJIC3/4FJICS\BR; TEE

4 3800484 5 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN; TEE
5 3800530 8 FTG\3/4AMORX9/16MJIC\ST

6 3800536 3 FTG\1-1/16MORX3/4MJIC\90

7 3800696 2 FTG\7/8MORX3/4MJIC\90

8 4000123 1 VALVE\HYD\RELIEF\2500PSI\1-1/16FOR

9 4000174 4 SOL\HYD\12VDC\HYDRAFORCE

10 4000187 2 VALVE\HYD\F-CON\FREE-RVRS

11 4000198 1 VALVE\HYD\2SPL\12VANO UNLOADER, NO RELIEF
12 4000214 1 VLV\HYD\SEL\12\V\6GPM

13 4000215 1 VLV\HYD\FLOW;DVDR\2GPM

14 4702945 1 SPCR\VALVE\3/8\4000214

15 4000214 1 VLV\HYD\SEL\12\V\6GPM

16 6MORSMJICO0 2 FTG\9/16MORX3/4MJIC\90

17 6MORSMJICST 1 FTG\9/16MORX3/4MJIC\ST

18 SOL_635_12V 1 SOL\HYD\12VDC\HYDRAFORCE

22 3800530 8 FTG\3/4AMORX9/16MJIC\ST

HD-8 SERIES V

PARTS REFERENCE

77



78

TUB COVER VALVES

HD-8 SERIES V

PARTS REFERENCE



TUB COVER VALVES

ITEM PART QTY. PART DESCRIPTION

1 4000123 1 VALVE\HYD\RELIEF\2500PSI\1-1/16FOR
2 4000174 4 SOL\HYD\12VDC\HYDRAFORCE

3 4000187 2 VALVE\HYD\F-CON\FREE-RVRS

4 4000198 1 VALVE\HYD\2SPL\12VANO UNLOADER, NO RELIEF
5 4000214 1 VLV\HYD\SEL\12V\6GPM

6 4000215 1 VLVA\HYD\FLOW;DVDR\2GPM

7 4700776 4 CLMP\HOSE\3/8

8 4702731 1 COW\TUB\HDS8

9 4702945 1 SPCR\VALVE\3/8\4000214

10 4800193 4 BOLT\HEX\1/4X2-3/4

11 4800202 2 BOLT\HEX\3/8X5

12 4800277 4 BOLT\HEX\1/4X1

13 4800507 2 BOLTMHEX\1/4X2-1/4\NC

14 4900009 10 NUT\HEX\1/4\NC

15 5000024 10 WASH\LOCK\1/4

16 5000035 10 WASH\FLAT\1/4

17 SOL_635_12V 1 SOL\HYD\12VDC\HYDRAFORCE

4000174
4000176
4000225

HD-8 SERIES V

REPLACEMENT PARTS FOR 4000198
VALVE\HYD\SOL\12V\630\W;DIODE
VALVE\HYD\CART\WORK
SEAL\KIT\O-RING\VALVE for 4000198

PARTS REFERENCE

79



80

TUB COVER HOSES

HD-8 SERIES V

PARTS REFERENCE



TUB COVER HOSES

ITEM PART QTy. PART DESCRIPTION

HOSE 11_HD899
HOSE 18_HD899
HOSE 1_HD899

HOSE 40_HD899
HOSE 41_HD899
HOSE 42_HD899
HOSE 43_HD899
HOSE 44_HD899
HOSE 47_HD899

O ~NOO O WN -

o
N i G N L QU L QUL QO (L I

10 HOSE 51_HD899
11 HOSE 45_HD899
12 HOSE 46_HD899
13 HOSE 48_HD899
14 HOSE 49_HD899
15 HOSE 50_HD899
22 3800530 8 FTG\3/4AMORX9/16MJIC\ST

HD-8 SERIES V PARTS REFERENCE



82

DECALS

¢, DURATECH
woDEL - SERAL O, -

URATECH IRDUSTRIES INTERRATIONAL, INC.
SANESTOWH, NORTH DAKOTA S50

6500039

KEEP WHEEL
BOLTS TIGHT

MANTENER AJUSTADOS
LOS PERNOS DE LA RUEDA

e

6500042

A DANGER

OBJECTS THROWN BY MACHINE
DO HOT OPERATE WITHOUT WEARING
SAFETY GLASSES AND A HARD HAT.

KEEP UNAUTHORIZED PERSOMNEL OUT ||
CF THE GRINDING AREA! o |

A PELIGRO

QOBJETOS LANZADOS POR LA MAQUINA
NLLEVAR PUESTOS LOS ANTECQUOS

DE SEGURIDAD ¥ EL CASCO.
IMAHTENGA AL PERSOHAL NO AUTORIZADD FUEAA DEL AREA

6500118

DIESEL
FUEL

6500123

HYDRAULIC
OIL

6500124

ENGINE SERVICE REPORT

——  Check engine oil lavel.

Check engine coolant.

Check batterles.

Check air cleaner for obstructions.
Check exhaust for obstructions,

6500132

EBS00132

RECYCLE
6500157

HD-8 SERIES V

A WABNING

6500208

4 DANGER

ROTATING PART HAZARD
STAY OUT OF TUB WHES TG 15 RS NG
o AT
COMTRLE TR STOE MDA,

3. EOHNLET DA VELL o S Emiren st

A PELIGRO

PELIGRO DE PARTE GIRATORIA
I

o ey
““m-g

6500212

& WARNING

4 ADVERTENCIA

OVERHEAD CONVEYOR MAZARD

T pravest sevious nury o Seats
D ma wa umgar Boe B g T,

PELIGRO DE GINTA TRANSPORTADORA
CLEVADA

6500214

A WARNING

=\ @

HIGH-PRESSURE FLUID HAZARD
To prevent serious injury or death:

* Relieve pressure on system before
repairing or adjusting or disconnecting.

* Wear praper hand and eye proteetion
when searching for leaks. Use wood or
cardboard instead of hands

Keep all components in good repair.

6500220

& DURATECH

6500244

81 to 100 pounds of force is required to engage the cluich.

Adjust the clutch immedrately if less than 80 pounds of force
is reguired te engage the clutch

Refer to plate on clutch housing for torque settings.
5300287

6500287

6500300

)

2

FUEL

—

SYSTEM
PRESSURE

N

TUB
PRESSURE
\ GSODZEQI

6500289

ROTATING

STOPPED

A

CONVEYOR TUuB CONVEYOR PLATFORM GONTROL
L FWD FOLO RAISE REMOTE
STOP REV UNFOLD LOWER LOCAL
RCTOR STATUS EMERGENCY
STOP

PUSH TO 5TOP
PULL TO START

6500288

D-8 :-:ommm

6500290

This kit includes the decals above
numbered 1-2 for both the left and right sides of

the HD-8

COMVEYOR TUB  CONVEYOR CONTAOL PLTFORM  TUB COVER
RUN  FWD RUD  HEWOTE  RUSE N
s BEY WD OO LOWER DOWN  0uT
ENGINE
° TOR STATIS ° §T0P
ROTATING
steres
] e
Omllﬂl 300018

6500318

PARTS REFERENCE



DECALS

PART QTY. PART DESCRIPTION

6500309 DECAL\KIT\HD-8\"V”

6500039 1 DECAL\INFO\S/N\DURATECH
6500042 2 DECAL\WARN\KEEP;WHL;BLTS>
6500118 2 DECAL\DNGR\OBJCTS; THROWN
6500123 2 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL

6500132 1 DECAL\INFO\ENG;SERV
6500157 2 DECAL\LOGO\RECYCLE\SLV
6500208 1 DECAL\WWARN\GENERAL
6500212 2 DECAL\WARN\ROTATING;PRT;>
6500214 2 DECAL\WARN\OVRHED;CNVYR;>
6500220 1 DECAL\WARN\HI;PRESS;FLUID
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500245 8 DECALWMISC\TAPE\RED\WHT\REF
6500267 1 DECAL\WARN\2\RED\REFCT
6500268 3 DECAL\WWARN\2\AMBER\REFCT
6500287 2 DECAL\INFO\CLUTCH\TNSN>
6500288 1 DECAL\INFO\PNL\CNTRL\5SW
6500289 1 DECAL\INFO\PNL\GAUGE\HYD>
6500290 1 DECAL\LOGO\HDS8\SERIESV>
6500300 16 DECAL\LOGO\5.8\STRIPE\SLV
6500318 1 DECAL\INFO\PNL\CNTRL\7SW
6500156 184 FT DECAL\LOGO\2\STRIPE\SLV

HD-8 SERIES V

PARTS REFERENCE

83



84

& DURATECH'

HD-8 SERIES V

Clearing the Way for a Better Tomorrow

PARTS REFERENCE



HD-8 Documentation Comment Form

DuraTech Industries welcomes your com ents and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

Did you find any errors?
Is the information clearly presented?

Does the manual give you all the information you need to operate the equipment
safely and effectively?

Are the diagrams and illustrations correct?
Do you need more illustrations?

What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net

HD-8 SERIES V PARTS REFERENCE

85



86

& DURATECH"®

HD-8 SERIES V

Clearing the Way for a Better Tomorrow

PARTS REFERENCE



APPENDIX A: SCHEMATIC FOLDOUTS

HD-8 SERIES V PARTS REFERENCE

87



ELECTRICAL SCHEMATIC WITH TUB COVER OPTION

- MICROTRONICS RADIO

+ 12V0C |
5700365 — DTOWHITE 8USS BAR 5700290
ar 73 0RANGE CONTROLRELAY CORL e —
B3 (@ i v
4MP - e {R— = 125 WHITE
ol ST N, | 5700291 TOBTT 3
- | 10AWP NIERLOC
071 RED | meE EOLIZE
015 PINK AN ': 25 VIHTE o .
o5 (& THRWHIT . .
hg . [ 127 ORANGE , =
072860 / FUEL GAUGE FLEL SENSCR -
| N - 7500668 014 WHT 75008 |
RADIOCONTROLRECENER i ey
.- 05 RED ':-u.i2_¢-1 "D BAND ROTCR SENSOR . :
s [(TB BT B R4 | 4300008 |
050 WHITE J50A WHITE | e
7
a O\
— 3 BATTERY BLACK
CONNS | ELECHIDGOVERNORVALLE Bk | | VAl TRV RED :
oo SOLENOID 4200065 \—"gragy T+ TAVERED H
5700322 1500 WHT 165 RED :
1854 0RG 1654 RED - F
185086 __>< GOVERNOR ¥
0850 ORANGE. [ * 2ONTROL E
RELAY 2 RELAY 1 -4 BLACK 4300034 i
L 0858 ORANGE 5700351 5700351 :
165 0RANGE | OS0BWHITE [ oscwr \tsamrrE b
e (4 YELLOW EMERGENCY
— MG BROWN 149 YELLOW ENGAE KILL
148 BROWN 110RED 5T00028
034 LIGHT GREEN ™~ 008 YELLOW
5700363
PLATFORM TLLT
0B0E WHITE INOCATOR SHATCH
£ WEATHER PACK COMNECTORS —0
2 1
0P UNLOADER SOLENOID —+
4000174 L3 S WHITE
: 5700256 3
- oowHTE & 4+ VO e \ i
017 YELLOW DG0AWHITE g O i
TUB FORWARD
4000174 . |
L b OB VHTE WKW0 108 RED 1108 RED
0V X N
D13 RED - 3
105 LT BLUE RELAY4 RELAY3
5700351 5700351
e
WEATHER PACK CONNECTORS 0GR GREEN I\ - o
*
NG
UIESLU B @J TUBCOVER UPOOM AT
BVIOLET (183 PINK R (80C WHITE 5700323 poops—
D818 WHITE ! : 10507 BLUE 1080 WHITE
A T ot el Yl Rk comeCTORS
sT00291 (B} COMN4 I
DAMP PLATFCRM RAISE TBCOVER P
' McRED  5T0023 10GV0 a00017e —(
BUSS OBSTAN 080 HWHITE 060 106 GREEN 108 WHITE
IR : A WEATHERPACK CONNECTORS
? Z PLATFORM DOV PLATFORM RASE //
4000174 1.
S 068 GREEN : 2 090 GREEN
(84D VIOLET it
o 10900 MODRED 110CRED BT
CONVEYORFOLD 60Y0 N H
570033 087 GRAY 080G WHITE 7 ATWHITE
e % e WEATHERPACK CONNECTORS - RELAYS RELAYS >—
0120 RED 5700351 1 i
CONVEYOR LNFOLD COMEYORFOLD ’j l\ §T003% _
086 BLUE EX T 0B0F WHITE CONNT 107AWHITE /I'\ ATBWHITE
TBCORR NouT 1074 GREY
WEATHER PACK CONNECTORS 14 LT GREEN
BOTTOM UMDADER SOLENOD 101RED
4000174 . 103 GREY 1068 WHITE
OB VICLET 1. GO B L
/ <" ¥ WEATHERPACK COMECTORS
101RED 1/ S R
T 9BVB_\ 1048 LT GREN it H
+ 1048 LT GREE 104 LIGHT GREEN A4 IBAWNTE
18VIOLET 108410

HD-8 SERIES V TUB GRINDER

PARTS REFERENCE

FO-1



O
O

o| 107 WHITE

/

TUB COVER HARNESS - MICROTRONICS RADIO
CONNS CONN4 CONN3 CONN2 CONN 1
RADIO REMOTE PLATFORM RAKE CONVEYORFOLD TUB CONVEYOR RUN
oz 5700323 5700323 5700322 5700321
L i
050D WHT =T 50 T 131 —l7] 3] 18 WHIT {7
. | . 88 GREEN —w={7 ] 18] 81CWHITE I 18 818 WHITE @
M;JS'EGORG 1 [0 °5’6"5:EF?ED 10 RED _. BMCVIOLET — 4] [T He— B7GRAY 54 ORANGE——=t{4] (1] 188 BROWN
iy FR VA, v B9TAN —=i{1] [4 He—— B4DVIOLET (2}=— 130RED ] [ 85 RED (2 }=— 138RED
B (0%, 6] [3 H— 8BLUE (6] [(3He— 1/BYELLOW  S4BVIOLET (3 Je— B3PINK
[
[
i \
!' mac&?&?jpm CONNT _ﬂ
i o TUB COVER UPIDOWN
------------- -T— 110 RED, SPLICE INTO 044 ORANGE TORELAY POWER 5700323 5700323
© [RADIO CONTROL RECEVER 5700224
I W —
‘i D BAND* 109 VIOET T [T Je— 1058LT BLUE 4 MOAVIOLET ") [T Hhe— 1038 GREY
: 92 10987654321 101RED ——={5] (2} 1018 RED ] 101BRED
EI{;%EETES#RC 4300068| ! 12 [T LITIITTTT] — 1006 VioLETH—=H6] 710&3@%&1 < | 1098 VIOLET (5] 1048 LT GREEN <——
130003 | £ 3238228 g 101ARED 101CRED
P8 2Rga™ o &
! q =
: =
!
: 106R GREEN
'M440RG _ TRRTTBLUE
N 109K VIOLET
£ 67
(85] (87A] (B6)—— 7@
( @ £l
10C RED
® : ; 110D RED /
23 2z
§ 2 =] % % g 22 23 =< ‘mmwﬁrre 1078 WHITE
E 228 2283 oo 2R8I O
szee ES 32 Bs%8 5700230 T | %%Q RIGHT SIDE RELAY CONN 3 RELAY CONN 4
BEES %ﬁf TS ‘ # l & - ‘:'%E ® S’m‘ 104R LT GREEN plkosel
OO m~= 5 2 m|m -
\\:\rj' T § LEFTSOE i i{/ [+ ] - Jonol W Tmoror ] vaLe | BOKFRONT {4 g { i ¥ ¢ s ﬁ:faev o
®|®|®| ® BOXFRONT t f 1 1 , 00 0@ e 5700 GREY
JNPER RRex 208 000000
S0 @@ @@ @ | @] 5700357 =82 7 2 A 104D VIOLET S
4 B EMERGENCY $TOP c’r—a%% g B PHHIRA @ .
: [sElzewe S0z g R
® laEfat : 285232 B @ ® @ mE
Iy = - w5 & @ @
S8 e 110ARED
282 /\ 110B RED /
SEE
= 107C WHITE ‘ 1070 WHITE
TORELAY POVER RELAY CONNS RELAY CONNG
5700351 5700351
5700395 5700395

HD-8 SERIES V TUB GRINDER

PARTS REFERENCE

o| 108 WHITE
(e
O
GROUND BUSS
5700290
| 107 WHITE SPLICE
WVOET =1 o eeToRvALE
0BE WHITE —— 4000214
108 WHITE SPLICE
108GREY T~ TUBCOVERIN TUBCOVEROUT || 104 LT GREEN
1088 WHITE ——] L1 10BAWHITE
1080 WHITE — - 108C WHITE
TUB COVER VALVE
4000198




TUB COVER HARNESS -

OMNEX RADIO

CONNS CONN4 CONN3 CONN2 COMN 1
RADIO REMOTE CONVEYORFOLD U8 CONVEYORRUN
PLATFORM RASE
5700322 5700322
KENT 5700323 5700323 5700321
Omgcﬂons 7] Rep  8GREEN —={3] (6] 1A $1CWHTE ——=H{7] BIBWHTE ——1(T]
et ] [ {CRED —=i{Z] MCVIOLET ——={d] [Tje—— 87GRAY  85AORANGE @ [ 188 BROWN @ @™ G\CADHDBENGISISCHRAD
BB ORE 5] DJ*-—MS%RED N —=l(1] [3f—— S4DVIOLET (5] [2}=— 13DRED (5] [Z}=—65RED [Z=— 138RED
6] B (6] (3 66BLUE (6] (THe— 1BYEUOW  B4BVIOLET ——=B] (3 j— 83PINK
CONNG cow?
TUB COVER UPDOWN TUB COVER UPDOWN
5700323 5700323
OMNEX RADIO
7]  {0GAVIOLET (8]
gﬁg?f . MSFVOLET ) (T He— 105BLTBLUE 4 AVLET ) [T 1038 GREY
. R 525_g8 101 RED 5] [Ze<— 101BRED— {018 RED 5] 3
ELECTRONC 43mosa| +0UT g 2 g2835 — eevioer =61 3 10BBGREEN <J_ | “— 108 VIOLET (6] (3= 14BLTGREEN =——
4300034 ESTOP = fg =23 §§ 101ARED 101C RED
OFrroocoono (2]
SEE2E585555555888
/ 106R GREEN
— ISR TTBIUE
109 VIOLET CUT HERE
109 VIOLET 109K VIOLET
— ()
(30
5 1100 RED /
5z
= 22 23x 1074 WH 1078 WHITE
: . N ]
= = = 23 Ef3 b
sR=8 8E5 88 glzEE 0 0T RELAY COMN3 RELAY COMN 4
BBEs 3% m 22 CRESEBE
T\E r{ Ji/ SOKFRONT gcw BER oo 104RLT GREEN
SR ARNC ejejeje]o[®| s LAGE
S ®[ @] ®[®] 01 RN Slelelelele
e @1[@ @@ @] 5700357 1090 VIOLET
o T EERGENCY STOP HPHIRR =
8 [5EEss o REg 28 7 m
1= = 858 0RG 2 = & Il
888 A 110 RED
g22 1108 RED
SEE 110RED NOT ATTACHED
> 107C WHITE Limwire
RELAY CONNSS RELAY CONNG

HD-8 SERIES V TUB GRINDER

PARTS REFERENCE

— 107 WHITE SPLICE

108 WHITE SPLICE

O
O
O
of 107 WHITE
o] 108 WHITE
O
o
GROUNDBUSS
5700290
IOVOLET— op eotorvALE
IEEWHTE =T 400014
06— nacovern | | Tecoverour | 1LTGREEN
1088 WHITE —— | L 108AWHITE
MSLTBLUE —T— mgcoverwp | | Tuscoveroomy [~ 1% CREEN
108D WHTE —H L 108G WHITE
TUB COVER VALVE
4000138

HD-8 2002 TUB COVER WIRING SCHEMATIC WITH OMNEX RADIO

FO-3




TUB COVER HYDRAULIC

SYSTEM SCHEMATIC

4100193 4100192 yys Tt 1 3000010
L L 3800381 L
Bl i R o | O
# ——ﬂ_ T o _fconveygmem TUB DRIVE H3
3 Y — i
H14 S ) PRESSURE L
o= 1 ) -
STANDARD LINES CONVEYOR FOLD 4000145L, P Ha L H19 TUB FORWARD/REVERSE )
—s = o D | 4000158_Tub_Circuit
| H17
e 7 1 e S 3
b 4000151 O Q@ 4000151 O X H5 I ) I G ==
. ‘ . Loy b - — —
A h\\\#fl < e —O- N
3 4000158_Conveyor_Circuit L & Lk ] i W “’;% i
w o gl( ( __¢ M :
> HF SN M —> | sS4
-8 —o}- — > ™ . ) ¢ :
I = g — L'I) tl—| vH e !’
el SF HEEY LAy Al i 4100185 4100185
I " eH He 3@-—I N, ¢ He L H ; L |
| | | e T - H H | u ! l
H1 | -\&,__¢ N, ik i & glﬁ 3 i —'—""“‘? 1 "1 TUB COVER
\ & ' TUBCOVERY 7=~ I 1 UP/DOWN
ol : : ! | INOUT | _H44 ____  H42 |
: | 1 1 i
| y e H50 ISP wreew-ry| i S H43 - ——-- - ] ;
| 2 g —-—— H49 --_____-_TI_,T_” !
b1 L H6 Co M H4B " 43000085 )~< >< | 1aq
7 GPM 9 oy i
@ 0 P?J?!IOPO564 4000215 T o M _H7 | 4000187 bood
o) H13 H® o L _ _ Y
4200060 DISCHARGE «| H46-7 {r P 04 3F |08
| 1 4000214 H11
| | _PRESSURE N ﬁ M —
H18 Sy <
l 27 4400006 | ‘ «— R He
|!‘|47 e T H12 ), i LAl 1—1 e e
Hb | H40 2 H51 . ¢ ‘ ;{ "
L io ] o 4L | T 105
— ; | .
b B 4702435 | 3 hos S
: | 1
€> 4400007 4000123 I H48 o 4000198
A

HD-8 SERIES V TUB GRINDER

PARTS REFERENCE






